
 

 SPORTON INTERNATIONAL INC. Page Number : A142 of A214  

TEL : 886-3-327-3456 Report Issued Date : Nov. 13, 2014 

FAX : 886-3-328-4978 Report Version : Rev. 02 

FCC ID : L6ARHG160LW Report Template No.: BU5-FGLTE Version 1.3 

 

 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 25 / 5MHz / 16QAM 

Lowest Band Edge / 1RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.9 dB
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Center 1.8475 GHz Span 15 MHz1.5 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848307 G   -36.96   -23.96

   1.849 G    1.850 G  50.00 k   1.849999 G   -28.65   -15.65

   1.850 G    1.855 G 100.00 k   1.850335 G    19.76   -10.24
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LIMIT CHECK   PASS
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Date: 17.JUL.2014  21:28:14
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.910 G    1.915 G 100.00 k   1.914650 G    20.06    -9.94

   1.915 G    1.916 G  50.00 k   1.915009 G   -30.23   -17.23

   1.916 G    1.925 G   1.00 M   1.917053 G   -36.83   -23.83
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SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.8475 GHz Span 15 MHz1.5 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848964 G   -21.64    -8.64

   1.849 G    1.850 G  50.00 k   1.849993 G   -31.26   -18.26

   1.850 G    1.855 G 100.00 k   1.851310 G     5.43   -24.57
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LIMIT CHECK   PASS

_SPULIN_

Date: 17.JUL.2014  21:29:45

Ref  30 dBm
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.910 G    1.915 G 100.00 k   1.913140 G     5.64   -24.36

   1.915 G    1.916 G  50.00 k   1.915012 G   -28.25   -15.25

   1.916 G    1.925 G   1.00 M   1.916036 G   -18.29    -5.29

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  14:09:38
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 25 / 10MHz / QPSK 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.9 dB
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3DB

*1

AVG

Center 1.85 GHz Span 20 MHz2 MHz/  
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0
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.846354 G   -38.25   -25.25

   1.849 G    1.850 G 100.00 k   1.849984 G   -37.86   -24.86

   1.850 G    1.860 G 100.00 k   1.850570 G    21.42    -8.58

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS
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Date: 17.JUL.2014  21:42:29
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.905 G    1.915 G 100.00 k   1.914450 G    20.74    -9.26

   1.915 G    1.916 G 100.00 k   1.915006 G   -40.32   -27.32

   1.916 G    1.925 G   1.00 M   1.918952 G   -37.35   -24.35
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Date: 18.JUL.2014  14:19:24
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848937 G   -24.48   -11.48

   1.849 G    1.850 G 100.00 k   1.849993 G   -32.96   -19.96

   1.850 G    1.860 G 100.00 k   1.853780 G     3.56   -26.44

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS
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Date: 17.JUL.2014  21:44:00

Ref  30 dBm
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.905 G    1.915 G 100.00 k   1.913140 G     3.79   -26.21

   1.915 G    1.916 G 100.00 k   1.915022 G   -34.67   -21.67

   1.916 G    1.925 G   1.00 M   1.916252 G   -27.17   -14.17
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Date: 18.JUL.2014  14:16:36
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 25 / 10MHz / 16QAM 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.9 dB
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 A 
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LVL

3DB

*1

AVG

Center 1.85 GHz Span 20 MHz2 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.845985 G   -37.83   -24.83

   1.849 G    1.850 G 100.00 k   1.849981 G   -39.40   -26.40

   1.850 G    1.860 G 100.00 k   1.850570 G    19.70   -10.30

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 17.JUL.2014  21:43:14

Ref  30 dBm

Offset  12.9 dB
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Center 1.915 GHz Span 20 MHz2 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.905 G    1.915 G 100.00 k   1.914440 G    19.61   -10.39

   1.915 G    1.916 G 100.00 k   1.915011 G   -41.62   -28.62

   1.916 G    1.925 G   1.00 M   1.918790 G   -38.20   -25.20
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Date: 18.JUL.2014  14:18:28

Ref  30 dBm

Offset  12.9 dB
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Center 1.85 GHz Span 20 MHz2 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848919 G   -23.82   -10.82

   1.849 G    1.850 G 100.00 k   1.849979 G   -32.41   -19.41

   1.850 G    1.860 G 100.00 k   1.853260 G     2.70   -27.30

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS
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Date: 17.JUL.2014  21:44:45

Ref  30 dBm

Offset  12.9 dB
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.905 G    1.915 G 100.00 k   1.912460 G     3.09   -26.91

   1.915 G    1.916 G 100.00 k   1.915025 G   -33.35   -20.35

   1.916 G    1.925 G   1.00 M   1.916360 G   -26.47   -13.47
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LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  14:17:32



 

 SPORTON INTERNATIONAL INC. Page Number : A145 of A214  

TEL : 886-3-327-3456 Report Issued Date : Nov. 13, 2014 

FAX : 886-3-328-4978 Report Version : Rev. 02 

FCC ID : L6ARHG160LW Report Template No.: BU5-FGLTE Version 1.3 

 

 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 25 / 15MHz / QPSK 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.8525 GHz Span 25 MHz2.5 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.844149 G   -38.67   -25.67

   1.849 G    1.850 G 150.00 k   1.849989 G   -35.14   -22.14

   1.850 G    1.865 G 100.00 k   1.850840 G    21.22    -8.78

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS
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Date: 17.JUL.2014  21:57:29

Ref  30 dBm

Offset  12.9 dB
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Center 1.9125 GHz Span 25 MHz2.5 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.900 G    1.915 G 100.00 k   1.914190 G    21.10    -8.90

   1.915 G    1.916 G 150.00 k   1.915001 G   -34.63   -21.63

   1.916 G    1.925 G   1.00 M   1.920806 G   -39.94   -26.94
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LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  14:27:14

Ref  30 dBm

Offset  12.9 dB
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Center 1.8525 GHz Span 25 MHz2.5 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848820 G   -26.21   -13.21

   1.849 G    1.850 G 150.00 k   1.849873 G   -33.52   -20.52

   1.850 G    1.865 G 100.00 k   1.863890 G     2.32   -27.68

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 17.JUL.2014  21:59:00

Ref  30 dBm

Offset  12.9 dB
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Center 1.9125 GHz Span 25 MHz2.5 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.900 G    1.915 G 100.00 k   1.912465 G     2.13   -27.87

   1.915 G    1.916 G 150.00 k   1.915010 G   -34.63   -21.63

   1.916 G    1.925 G   1.00 M   1.916108 G   -29.19   -16.19

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  14:24:26
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 25 / 15MHz / 16QAM 

Lowest Band Edge / 1 RB  Highest Band Edge / 1 RB  

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.9 dB
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 A 
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LVL

3DB

*1

AVG

Center 1.8525 GHz Span 25 MHz2.5 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.844185 G   -39.01   -26.01

   1.849 G    1.850 G 150.00 k   1.849999 G   -34.82   -21.82

   1.850 G    1.865 G 100.00 k   1.850810 G    19.82   -10.18

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS
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Date: 17.JUL.2014  21:58:14

Ref  30 dBm

Offset  12.9 dB
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Center 1.9125 GHz Span 25 MHz2.5 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.900 G    1.915 G 100.00 k   1.914190 G    19.59   -10.41

   1.915 G    1.916 G 150.00 k   1.915024 G   -35.93   -22.93

   1.916 G    1.925 G   1.00 M   1.920905 G   -38.64   -25.64
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LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  14:26:18

Ref  30 dBm
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Center 1.8525 GHz Span 25 MHz2.5 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848829 G   -25.71   -12.71

   1.849 G    1.850 G 150.00 k   1.849989 G   -32.70   -19.70

   1.850 G    1.865 G 100.00 k   1.864085 G     1.12   -28.88

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS
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Date: 17.JUL.2014  21:59:45

Ref  30 dBm

Offset  12.9 dB
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.900 G    1.915 G 100.00 k   1.912495 G     1.18   -28.82

   1.915 G    1.916 G 150.00 k   1.915043 G   -33.89   -20.89

   1.916 G    1.925 G   1.00 M   1.916054 G   -28.18   -15.18
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LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  14:25:22
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LTE Band 25 / 20MHz / QPSK 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  

Ref  30 dBm

Offset  12.9 dB
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Center 1.855 GHz Span 30 MHz3 MHz/  
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848964 G   -39.21   -26.21

   1.849 G    1.850 G 200.00 k   1.849986 G   -37.42   -24.42

   1.850 G    1.870 G 100.00 k   1.851100 G    21.35    -8.65

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS
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Date: 17.JUL.2014  22:12:30
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.895 G    1.915 G 100.00 k   1.913940 G    21.11    -8.89

   1.915 G    1.916 G 200.00 k   1.915011 G   -37.14   -24.14

   1.916 G    1.925 G   1.00 M   1.916018 G   -40.45   -27.45
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LIMIT CHECK   PASS_SPULIN_
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848838 G   -27.12   -14.12

   1.849 G    1.850 G 200.00 k   1.849941 G   -33.21   -20.21

   1.850 G    1.870 G 100.00 k   1.866960 G     2.04   -27.96
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LIMIT CHECK   PASS
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Ref  30 dBm
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.895 G    1.915 G 100.00 k   1.897360 G     1.08   -28.92

   1.915 G    1.916 G 200.00 k   1.915091 G   -32.92   -19.92

   1.916 G    1.925 G   1.00 M   1.916009 G   -28.17   -15.17

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_
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LTE Band 25 / 20MHz / 16QAM 

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

 

  

Ref  30 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.855 GHz Span 30 MHz3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.841899 G   -39.86   -26.86

   1.849 G    1.850 G 200.00 k   1.849999 G   -39.03   -26.03

   1.850 G    1.870 G 100.00 k   1.851100 G    19.90   -10.10

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 17.JUL.2014  22:13:15

Ref  30 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.91 GHz Span 30 MHz3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.895 G    1.915 G 100.00 k   1.913960 G    19.91   -10.09

   1.915 G    1.916 G 200.00 k   1.915032 G   -38.60   -25.60

   1.916 G    1.925 G   1.00 M   1.916036 G   -41.05   -28.05
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Ref  30 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.855 GHz Span 30 MHz3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.840 G    1.849 G   1.00 M   1.848658 G   -26.74   -13.74

   1.849 G    1.850 G 200.00 k   1.849909 G   -32.52   -19.52

   1.850 G    1.870 G 100.00 k   1.866620 G     0.68   -29.32
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LIMIT CHECK   PASS
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Date: 17.JUL.2014  22:14:46

Ref  30 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Center 1.91 GHz Span 30 MHz3 MHz/  

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.895 G    1.915 G 100.00 k   1.897080 G     0.25   -29.75

   1.915 G    1.916 G 200.00 k   1.915003 G   -33.42   -20.42

   1.916 G    1.925 G   1.00 M   1.916081 G   -28.20   -15.20

  

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  14:33:11



 

 SPORTON INTERNATIONAL INC. Page Number : A149 of A214  

TEL : 886-3-327-3456 Report Issued Date : Nov. 13, 2014 

FAX : 886-3-328-4978 Report Version : Rev. 02 

FCC ID : L6ARHG160LW Report Template No.: BU5-FGLTE Version 1.3 

 

 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

Conducted Spurious Emission 
 

LTE Band 2 / 1.4MHz  

Lowest Channel / QPSK Lowest Channel / 16QAM 

  

Middle Channel / QPSK Middle Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 956.350000 M   -49.26   -36.26

   1.000 G    1.840 G   1.00 M   1.836640 G   -47.80   -34.80

   1.920 G    3.000 G   1.00 M   2.996760 G   -45.37   -32.37

   3.000 G    9.000 G   1.00 M   3.516000 G   -43.04   -30.04

   9.000 G   13.000 G   1.00 M  10.680000 G   -41.18   -28.18

  13.000 G   19.500 G   1.00 M  18.057000 G   -39.22   -26.22

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  21:00:41

Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 936.950000 M   -49.17   -36.17

   1.000 G    1.840 G   1.00 M   1.776160 G   -47.58   -34.58

   1.920 G    3.000 G   1.00 M   2.998920 G   -45.31   -32.31

   3.000 G    9.000 G   1.00 M   3.504000 G   -43.09   -30.09

   9.000 G   13.000 G   1.00 M  10.704000 G   -41.21   -28.21

  13.000 G   19.500 G   1.00 M  18.057000 G   -39.26   -26.26

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  21:01:40

Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 944.710000 M   -49.23   -36.23

   1.000 G    1.840 G   1.00 M   1.834960 G   -47.70   -34.70

   1.920 G    3.000 G   1.00 M   2.988120 G   -45.28   -32.28

   3.000 G    9.000 G   1.00 M   3.498000 G   -43.05   -30.05

   9.000 G   13.000 G   1.00 M  10.668000 G   -41.17   -28.17

  13.000 G   19.500 G   1.00 M  18.050500 G   -39.26   -26.26

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  21:03:39

Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 949.560000 M   -49.17   -36.17

   1.000 G    1.840 G   1.00 M   1.824040 G   -47.69   -34.69

   1.920 G    3.000 G   1.00 M   2.988120 G   -45.37   -32.37

   3.000 G    9.000 G   1.00 M   3.510000 G   -43.07   -30.07

   9.000 G   13.000 G   1.00 M  10.688000 G   -41.13   -28.13

  13.000 G   19.500 G   1.00 M  18.057000 G   -39.21   -26.21
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LTE Band 2 / 1.4MHz  

Highest Channel / QPSK  Highest Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 958.290000 M   -49.33   -36.33

   1.000 G    1.840 G   1.00 M   1.838320 G   -47.59   -34.59

   1.920 G    3.000 G   1.00 M   2.994600 G   -45.29   -32.29

   3.000 G    9.000 G   1.00 M   3.486000 G   -43.08   -30.08

   9.000 G   13.000 G   1.00 M  10.680000 G   -41.10   -28.10

  13.000 G   19.500 G   1.00 M  18.044000 G   -39.22   -26.22
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Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 978.660000 M   -49.32   -36.32

   1.000 G    1.840 G   1.00 M   1.831600 G   -47.73   -34.73

   1.920 G    3.000 G   1.00 M   2.990280 G   -45.25   -32.25

   3.000 G    9.000 G   1.00 M   3.516000 G   -43.06   -30.06

   9.000 G   13.000 G   1.00 M  10.688000 G   -41.17   -28.17

  13.000 G   19.500 G   1.00 M  18.057000 G   -39.25   -26.25
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Report No. : FG471420B 

 

 

LTE Band 2 / 3MHz 

Lowest Channel / QPSK Lowest Channel / 16QAM 

  

Middle Channel / QPSK Middle Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 959.260000 M   -49.21   -36.21

   1.000 G    1.840 G   1.00 M   1.801360 G   -47.56   -34.56

   1.920 G    3.000 G   1.00 M   2.991360 G   -45.34   -32.34

   3.000 G    9.000 G   1.00 M   3.504000 G   -42.94   -29.94

   9.000 G   13.000 G   1.00 M  10.692000 G   -41.18   -28.18

  13.000 G   19.500 G   1.00 M  18.063500 G   -39.21   -26.21
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Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 939.860000 M   -49.25   -36.25

   1.000 G    1.840 G   1.00 M   1.814800 G   -47.70   -34.70

   1.920 G    3.000 G   1.00 M   2.995680 G   -45.26   -32.26

   3.000 G    9.000 G   1.00 M   3.516000 G   -43.05   -30.05

   9.000 G   13.000 G   1.00 M  10.676000 G   -41.16   -28.16

  13.000 G   19.500 G   1.00 M  18.057000 G   -39.20   -26.20
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Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 955.380000 M   -49.31   -36.31

   1.000 G    1.840 G   1.00 M   1.834120 G   -47.73   -34.73

   1.920 G    3.000 G   1.00 M   2.992440 G   -45.27   -32.27

   3.000 G    9.000 G   1.00 M   3.510000 G   -43.00   -30.00

   9.000 G   13.000 G   1.00 M  10.664000 G   -41.12   -28.12

  13.000 G   19.500 G   1.00 M  18.063500 G   -39.23   -26.23
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Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 903.000000 M   -49.23   -36.23

   1.000 G    1.840 G   1.00 M   1.829080 G   -47.62   -34.62

   1.920 G    3.000 G   1.00 M   2.996760 G   -45.37   -32.37

   3.000 G    9.000 G   1.00 M   3.510000 G   -43.01   -30.01

   9.000 G   13.000 G   1.00 M  10.672000 G   -41.16   -28.16

  13.000 G   19.500 G   1.00 M  18.057000 G   -39.14   -26.14
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LTE Band 2 / 3MHz  

Highest Channel / QPSK  Highest Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 914.640000 M   -49.29   -36.29

   1.000 G    1.840 G   1.00 M   1.819840 G   -47.58   -34.58

   1.920 G    3.000 G   1.00 M   2.997840 G   -45.23   -32.23

   3.000 G    9.000 G   1.00 M   3.510000 G   -43.01   -30.01

   9.000 G   13.000 G   1.00 M  10.672000 G   -41.06   -28.06

  13.000 G   19.500 G   1.00 M  18.063500 G   -39.19   -26.19
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Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 958.290000 M   -49.24   -36.24

   1.000 G    1.840 G   1.00 M   1.830760 G   -47.77   -34.77

   1.920 G    3.000 G   1.00 M   2.974080 G   -45.38   -32.38

   3.000 G    9.000 G   1.00 M   3.522000 G   -43.04   -30.04

   9.000 G   13.000 G   1.00 M  10.680000 G   -41.06   -28.06

  13.000 G   19.500 G   1.00 M  18.063500 G   -39.19   -26.19
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LTE Band 2 / 5MHz  

Lowest Channel / QPSK Lowest Channel / 16QAM 

  

Middle Channel / QPSK Middle Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 937.920000 M   -49.26   -36.26

   1.000 G    1.840 G   1.00 M   1.834120 G   -47.64   -34.64

   1.920 G    3.000 G   1.00 M   2.996760 G   -45.18   -32.18

   3.000 G    9.000 G   1.00 M   3.492000 G   -43.08   -30.08

   9.000 G   13.000 G   1.00 M  10.668000 G   -41.17   -28.17

  13.000 G   19.500 G   1.00 M  18.050500 G   -39.19   -26.19
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Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 910.760000 M   -49.24   -36.24

   1.000 G    1.840 G   1.00 M   1.836640 G   -47.47   -34.47

   1.920 G    3.000 G   1.00 M   2.994600 G   -45.37   -32.37

   3.000 G    9.000 G   1.00 M   3.510000 G   -43.03   -30.03

   9.000 G   13.000 G   1.00 M  10.640000 G   -41.18   -28.18

  13.000 G   19.500 G   1.00 M  18.050500 G   -39.27   -26.27
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Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 930.160000 M   -49.01   -36.01

   1.000 G    1.840 G   1.00 M   1.820680 G   -47.75   -34.75

   1.920 G    3.000 G   1.00 M   2.996760 G   -45.21   -32.21

   3.000 G    9.000 G   1.00 M   3.492000 G   -43.03   -30.03

   9.000 G   13.000 G   1.00 M  10.684000 G   -41.16   -28.16

  13.000 G   19.500 G   1.00 M  18.037500 G   -39.19   -26.19
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Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 950.530000 M   -49.17   -36.17

   1.000 G    1.840 G   1.00 M   1.837480 G   -47.69   -34.69

   1.920 G    3.000 G   1.00 M   2.799120 G   -45.40   -32.40

   3.000 G    9.000 G   1.00 M   3.516000 G   -43.00   -30.00

   9.000 G   13.000 G   1.00 M  10.668000 G   -41.15   -28.15

  13.000 G   19.500 G   1.00 M  18.063500 G   -39.21   -26.21
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Report No. : FG471420B 

 

 

LTE Band 2 / 5MHz  

Highest Channel / QPSK  Highest Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 946.650000 M   -49.25   -36.25

   1.000 G    1.840 G   1.00 M   1.810600 G   -47.65   -34.65

   1.920 G    3.000 G   1.00 M   2.998920 G   -45.16   -32.16

   3.000 G    9.000 G   1.00 M   3.504000 G   -43.02   -30.02

   9.000 G   13.000 G   1.00 M  10.680000 G   -41.15   -28.15

  13.000 G   19.500 G   1.00 M  18.057000 G   -39.21   -26.21
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Ref  0 dBm
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Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 919.490000 M   -49.27   -36.27

   1.000 G    1.840 G   1.00 M   1.827400 G   -47.64   -34.64

   1.920 G    3.000 G   1.00 M   2.998920 G   -45.33   -32.33

   3.000 G    9.000 G   1.00 M   3.510000 G   -43.04   -30.04

   9.000 G   13.000 G   1.00 M  10.632000 G   -41.14   -28.14

  13.000 G   19.500 G   1.00 M  18.050500 G   -39.21   -26.21
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Report No. : FG471420B 

 

 

LTE Band 2 / 10MHz 

Lowest Channel / QPSK Lowest Channel / 16QAM 

  

Middle Channel / QPSK Middle Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 899.120000 M   -49.26   -36.26

   1.000 G    1.840 G   1.00 M   1.771960 G   -47.51   -34.51

   1.920 G    3.000 G   1.00 M   2.814240 G   -45.32   -32.32

   3.000 G    9.000 G   1.00 M   3.504000 G   -43.07   -30.07

   9.000 G   13.000 G   1.00 M  10.668000 G   -41.11   -28.11

  13.000 G   19.500 G   1.00 M  18.050500 G   -39.25   -26.25
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Ref  0 dBm

Offset  12.9 dB
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Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 954.410000 M   -49.18   -36.18

   1.000 G    1.840 G   1.00 M   1.829080 G   -47.72   -34.72

   1.920 G    3.000 G   1.00 M   2.996760 G   -45.23   -32.23

   3.000 G    9.000 G   1.00 M   3.498000 G   -43.02   -30.02

   9.000 G   13.000 G   1.00 M  10.688000 G   -41.09   -28.09

  13.000 G   19.500 G   1.00 M  18.057000 G   -39.22   -26.22
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Ref  0 dBm

Offset  12.9 dB
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Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 917.550000 M   -49.22   -36.22

   1.000 G    1.840 G   1.00 M   1.813960 G   -47.70   -34.70

   1.920 G    3.000 G   1.00 M   2.998920 G   -45.39   -32.39

   3.000 G    9.000 G   1.00 M   3.504000 G   -43.05   -30.05

   9.000 G   13.000 G   1.00 M  10.676000 G   -41.16   -28.16

  13.000 G   19.500 G   1.00 M  18.057000 G   -39.22   -26.22
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Ref  0 dBm

Offset  12.9 dB
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Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 956.350000 M   -49.25   -36.25

   1.000 G    1.840 G   1.00 M   1.832440 G   -47.62   -34.62

   1.920 G    3.000 G   1.00 M   2.993520 G   -45.40   -32.40

   3.000 G    9.000 G   1.00 M   3.516000 G   -43.03   -30.03

   9.000 G   13.000 G   1.00 M  10.688000 G   -41.08   -28.08

  13.000 G   19.500 G   1.00 M  18.063500 G   -39.22   -26.22
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LTE Band 2 / 10MHz  

Highest Channel / QPSK  Highest Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.9 dB

 

SPUEM
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SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 924.340000 M   -49.17   -36.17

   1.000 G    1.840 G   1.00 M   1.825720 G   -47.74   -34.74

   1.920 G    3.000 G   1.00 M   2.804520 G   -45.39   -32.39

   3.000 G    9.000 G   1.00 M   3.492000 G   -43.07   -30.07

   9.000 G   13.000 G   1.00 M  10.676000 G   -41.09   -28.09

  13.000 G   19.500 G   1.00 M  18.063500 G   -39.15   -26.15
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Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 971.870000 M   -49.27   -36.27

   1.000 G    1.840 G   1.00 M   1.836640 G   -47.78   -34.78

   1.920 G    3.000 G   1.00 M   2.815320 G   -45.30   -32.30

   3.000 G    9.000 G   1.00 M   3.516000 G   -42.98   -29.98

   9.000 G   13.000 G   1.00 M  10.684000 G   -41.08   -28.08

  13.000 G   19.500 G   1.00 M  18.057000 G   -39.16   -26.16
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Report No. : FG471420B 

 

 

LTE Band 2 / 15MHz  

Lowest Channel / QPSK Lowest Channel / 16QAM 

  

Middle Channel / QPSK Middle Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 925.310000 M   -49.20   -36.20

   1.000 G    1.840 G   1.00 M   1.792960 G   -47.62   -34.62

   1.920 G    3.000 G   1.00 M   2.997840 G   -45.28   -32.28

   3.000 G    9.000 G   1.00 M   3.492000 G   -43.07   -30.07

   9.000 G   13.000 G   1.00 M  10.680000 G   -41.14   -28.14

  13.000 G   19.500 G   1.00 M  18.057000 G   -39.20   -26.20
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Ref  0 dBm

Offset  12.9 dB
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Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 937.920000 M   -49.24   -36.24

   1.000 G    1.840 G   1.00 M   1.805560 G   -47.68   -34.68

   1.920 G    3.000 G   1.00 M   2.992440 G   -45.35   -32.35

   3.000 G    9.000 G   1.00 M   3.510000 G   -43.02   -30.02

   9.000 G   13.000 G   1.00 M  10.680000 G   -41.15   -28.15

  13.000 G   19.500 G   1.00 M  18.057000 G   -39.21   -26.21
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Ref  0 dBm

Offset  12.9 dB
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Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 928.220000 M   -49.14   -36.14

   1.000 G    1.840 G   1.00 M   1.820680 G   -47.75   -34.75

   1.920 G    3.000 G   1.00 M   2.997840 G   -45.18   -32.18

   3.000 G    9.000 G   1.00 M   3.516000 G   -43.00   -30.00

   9.000 G   13.000 G   1.00 M  10.672000 G   -41.07   -28.07

  13.000 G   19.500 G   1.00 M  18.050500 G   -39.21   -26.21
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Ref  0 dBm

Offset  12.9 dB
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Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 924.340000 M   -49.26   -36.26

   1.000 G    1.840 G   1.00 M   1.824040 G   -47.62   -34.62

   1.920 G    3.000 G   1.00 M   2.811000 G   -45.37   -32.37

   3.000 G    9.000 G   1.00 M   3.504000 G   -43.03   -30.03

   9.000 G   13.000 G   1.00 M  10.676000 G   -41.08   -28.08

  13.000 G   19.500 G   1.00 M  18.063500 G   -39.20   -26.20
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LTE Band 2 / 15MHz  

Highest Channel / QPSK  Highest Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.9 dB

 

SPUEM
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3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 970.900000 M   -49.27   -36.27

   1.000 G    1.840 G   1.00 M   1.809760 G   -47.54   -34.54

   1.920 G    3.000 G   1.00 M   3.000000 G   -45.29   -32.29

   3.000 G    9.000 G   1.00 M   3.522000 G   -43.05   -30.05

   9.000 G   13.000 G   1.00 M  10.680000 G   -41.15   -28.15

  13.000 G   19.500 G   1.00 M  18.057000 G   -39.20   -26.20
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Ref  0 dBm

Offset  12.9 dB
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Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90
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-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 942.770000 M   -49.23   -36.23

   1.000 G    1.840 G   1.00 M   1.807240 G   -47.69   -34.69

   1.920 G    3.000 G   1.00 M   2.998920 G   -45.37   -32.37

   3.000 G    9.000 G   1.00 M   3.510000 G   -43.06   -30.06

   9.000 G   13.000 G   1.00 M  10.644000 G   -41.09   -28.09

  13.000 G   19.500 G   1.00 M  18.057000 G   -39.19   -26.19
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LTE Band 2 / 20MHz 

Lowest Channel / QPSK Lowest Channel / 16QAM 

  

Middle Channel / QPSK Middle Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.9 dB
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*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 971.870000 M   -49.29   -36.29

   1.000 G    1.840 G   1.00 M   1.827400 G   -47.76   -34.76

   1.920 G    3.000 G   1.00 M   2.997840 G   -45.22   -32.22

   3.000 G    9.000 G   1.00 M   3.504000 G   -43.08   -30.08

   9.000 G   13.000 G   1.00 M  10.660000 G   -41.17   -28.17

  13.000 G   19.500 G   1.00 M  18.050500 G   -39.20   -26.20
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Ref  0 dBm

Offset  12.9 dB
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Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 967.020000 M   -49.30   -36.30

   1.000 G    1.840 G   1.00 M   1.828240 G   -47.69   -34.69

   1.920 G    3.000 G   1.00 M   3.000000 G   -45.26   -32.26

   3.000 G    9.000 G   1.00 M   3.498000 G   -43.01   -30.01

   9.000 G   13.000 G   1.00 M  10.656000 G   -41.18   -28.18

  13.000 G   19.500 G   1.00 M  18.050500 G   -39.23   -26.23
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Ref  0 dBm

Offset  12.9 dB
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Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 954.410000 M   -49.10   -36.10

   1.000 G    1.840 G   1.00 M   1.829080 G   -47.76   -34.76

   1.920 G    3.000 G   1.00 M   2.994600 G   -45.26   -32.26

   3.000 G    9.000 G   1.00 M   3.510000 G   -43.05   -30.05

   9.000 G   13.000 G   1.00 M  10.668000 G   -41.13   -28.13

  13.000 G   19.500 G   1.00 M  18.057000 G   -39.17   -26.17
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Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 923.370000 M   -49.24   -36.24

   1.000 G    1.840 G   1.00 M   1.836640 G   -47.64   -34.64

   1.920 G    3.000 G   1.00 M   2.998920 G   -45.37   -32.37

   3.000 G    9.000 G   1.00 M   3.504000 G   -43.09   -30.09

   9.000 G   13.000 G   1.00 M  10.676000 G   -41.12   -28.12

  13.000 G   19.500 G   1.00 M  18.057000 G   -39.19   -26.19
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 2 / 20MHz  

Highest Channel / QPSK  Highest Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 945.680000 M   -49.23   -36.23

   1.000 G    1.840 G   1.00 M   1.832440 G   -47.55   -34.55

   1.920 G    3.000 G   1.00 M   2.992440 G   -45.23   -32.23

   3.000 G    9.000 G   1.00 M   3.492000 G   -43.07   -30.07

   9.000 G   13.000 G   1.00 M  10.644000 G   -41.12   -28.12

  13.000 G   19.500 G   1.00 M  18.050500 G   -39.12   -26.12

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  22:24:41

Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 895.240000 M   -49.20   -36.20

   1.000 G    1.840 G   1.00 M   1.831600 G   -47.62   -34.62

   1.920 G    3.000 G   1.00 M   2.988120 G   -45.36   -32.36

   3.000 G    9.000 G   1.00 M   3.510000 G   -42.99   -29.99

   9.000 G   13.000 G   1.00 M  10.672000 G   -41.14   -28.14

  13.000 G   19.500 G   1.00 M  18.057000 G   -39.13   -26.13
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 4 / 1.4MHz  

Lowest Channel / QPSK Lowest Channel / 16QAM 

  

Middle Channel / QPSK Middle Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 18 GHz1.797 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 935.980000 M   -49.22   -36.22

   1.000 G    1.700 G   1.00 M   1.697900 G   -48.23   -35.23

   1.765 G    3.000 G   1.00 M   2.998765 G   -45.41   -32.41

   3.000 G    9.000 G   1.00 M   3.420000 G   -40.83   -27.83

   9.000 G   13.000 G   1.00 M  10.656000 G   -41.12   -28.12

  13.000 G   18.000 G   1.00 M  17.645000 G   -39.73   -26.73

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_
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Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 18 GHz1.797 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 917.550000 M   -49.14   -36.14

   1.000 G    1.700 G   1.00 M   1.697200 G   -48.19   -35.19

   1.765 G    3.000 G   1.00 M   2.998765 G   -45.31   -32.31

   3.000 G    9.000 G   1.00 M   3.420000 G   -41.81   -28.81

   9.000 G   13.000 G   1.00 M  10.672000 G   -41.11   -28.11

  13.000 G   18.000 G   1.00 M  17.665000 G   -39.76   -26.76
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Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 18 GHz1.797 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 889.420000 M   -49.26   -36.26

   1.000 G    1.700 G   1.00 M   1.695800 G   -48.30   -35.30

   1.765 G    3.000 G   1.00 M   2.990120 G   -45.42   -32.42

   3.000 G    9.000 G   1.00 M   3.462000 G   -42.00   -29.00

   9.000 G   13.000 G   1.00 M  10.620000 G   -41.14   -28.14

  13.000 G   18.000 G   1.00 M  17.640000 G   -39.74   -26.74
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Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 18 GHz1.797 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 953.440000 M   -49.23   -36.23

   1.000 G    1.700 G   1.00 M   1.699300 G   -48.25   -35.25

   1.765 G    3.000 G   1.00 M   3.000000 G   -45.21   -32.21

   3.000 G    9.000 G   1.00 M   3.462000 G   -42.59   -29.59

   9.000 G   13.000 G   1.00 M  10.692000 G   -41.10   -28.10

  13.000 G   18.000 G   1.00 M  17.665000 G   -39.76   -26.76
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 4 / 1.4MHz  

Highest Channel / QPSK  Highest Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 18 GHz1.797 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 951.500000 M   -49.31   -36.31

   1.000 G    1.700 G   1.00 M   1.698600 G   -48.32   -35.32

   1.765 G    3.000 G   1.00 M   2.995060 G   -45.21   -32.21

   3.000 G    9.000 G   1.00 M   3.504000 G   -40.40   -27.40

   9.000 G   13.000 G   1.00 M  10.688000 G   -41.09   -28.09

  13.000 G   18.000 G   1.00 M  17.640000 G   -39.75   -26.75
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Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 18 GHz1.797 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 932.100000 M   -49.22   -36.22

   1.000 G    1.700 G   1.00 M   1.698600 G   -48.29   -35.29

   1.765 G    3.000 G   1.00 M   2.820925 G   -45.36   -32.36

   3.000 G    9.000 G   1.00 M   3.504000 G   -40.99   -27.99

   9.000 G   13.000 G   1.00 M  10.696000 G   -41.13   -28.13

  13.000 G   18.000 G   1.00 M  17.660000 G   -39.75   -26.75
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 4 / 3MHz 

Lowest Channel / QPSK Lowest Channel / 16QAM 

  

Middle Channel / QPSK Middle Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 18 GHz1.797 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 941.800000 M   -49.18   -36.18

   1.000 G    1.700 G   1.00 M   1.697900 G   -48.25   -35.25

   1.765 G    3.000 G   1.00 M   3.000000 G   -45.26   -32.26

   3.000 G    9.000 G   1.00 M   3.420000 G   -40.67   -27.67

   9.000 G   13.000 G   1.00 M  10.680000 G   -41.09   -28.09

  13.000 G   18.000 G   1.00 M  17.655000 G   -39.75   -26.75
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Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 18 GHz1.797 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 977.690000 M   -49.12   -36.12

   1.000 G    1.700 G   1.00 M   1.698600 G   -48.19   -35.19

   1.765 G    3.000 G   1.00 M   2.980240 G   -45.46   -32.46

   3.000 G    9.000 G   1.00 M   3.420000 G   -41.89   -28.89

   9.000 G   13.000 G   1.00 M  10.676000 G   -41.11   -28.11

  13.000 G   18.000 G   1.00 M  17.935000 G   -39.72   -26.72
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Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 18 GHz1.797 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 926.280000 M   -49.25   -36.25

   1.000 G    1.700 G   1.00 M   1.695800 G   -48.19   -35.19

   1.765 G    3.000 G   1.00 M   2.986415 G   -45.30   -32.30

   3.000 G    9.000 G   1.00 M   3.462000 G   -42.04   -29.04

   9.000 G   13.000 G   1.00 M  10.672000 G   -41.09   -28.09

  13.000 G   18.000 G   1.00 M  17.645000 G   -39.74   -26.74
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Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 18 GHz1.797 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 951.500000 M   -49.28   -36.28

   1.000 G    1.700 G   1.00 M   1.694400 G   -48.20   -35.20

   1.765 G    3.000 G   1.00 M   2.985180 G   -45.27   -32.27

   3.000 G    9.000 G   1.00 M   3.462000 G   -42.37   -29.37

   9.000 G   13.000 G   1.00 M  10.668000 G   -41.07   -28.07

  13.000 G   18.000 G   1.00 M  17.650000 G   -39.71   -26.71
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 4 / 3MHz  

Highest Channel / QPSK  Highest Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 18 GHz1.797 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 908.820000 M   -49.07   -36.07

   1.000 G    1.700 G   1.00 M   1.695100 G   -48.25   -35.25

   1.765 G    3.000 G   1.00 M   2.998765 G   -45.32   -32.32

   3.000 G    9.000 G   1.00 M   3.504000 G   -40.39   -27.39

   9.000 G   13.000 G   1.00 M  10.676000 G   -41.18   -28.18

  13.000 G   18.000 G   1.00 M  17.655000 G   -39.73   -26.73
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Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 18 GHz1.797 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 936.950000 M   -49.27   -36.27

   1.000 G    1.700 G   1.00 M   1.675500 G   -48.31   -35.31

   1.765 G    3.000 G   1.00 M   2.998765 G   -45.36   -32.36

   3.000 G    9.000 G   1.00 M   3.504000 G   -41.08   -28.08

   9.000 G   13.000 G   1.00 M  10.680000 G   -41.15   -28.15

  13.000 G   18.000 G   1.00 M  17.655000 G   -39.67   -26.67
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LTE Band 4 / 5MHz  

Lowest Channel / QPSK Lowest Channel / 16QAM 

  

Middle Channel / QPSK Middle Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 18 GHz1.797 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 930.160000 M   -49.24   -36.24

   1.000 G    1.700 G   1.00 M   1.695100 G   -48.12   -35.12

   1.765 G    3.000 G   1.00 M   2.995060 G   -45.39   -32.39

   3.000 G    9.000 G   1.00 M   3.420000 G   -40.92   -27.92

   9.000 G   13.000 G   1.00 M  10.696000 G   -41.13   -28.13

  13.000 G   18.000 G   1.00 M  17.665000 G   -39.75   -26.75
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Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 18 GHz1.797 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 911.730000 M   -49.15   -36.15

   1.000 G    1.700 G   1.00 M   1.697900 G   -48.06   -35.06

   1.765 G    3.000 G   1.00 M   2.828335 G   -45.39   -32.39

   3.000 G    9.000 G   1.00 M   3.420000 G   -41.97   -28.97

   9.000 G   13.000 G   1.00 M  10.656000 G   -41.17   -28.17

  13.000 G   18.000 G   1.00 M  17.645000 G   -39.74   -26.74
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Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 18 GHz1.797 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 926.280000 M   -49.34   -36.34

   1.000 G    1.700 G   1.00 M   1.697200 G   -48.03   -35.03

   1.765 G    3.000 G   1.00 M   2.803635 G   -45.41   -32.41

   3.000 G    9.000 G   1.00 M   3.456000 G   -42.62   -29.62

   9.000 G   13.000 G   1.00 M  10.684000 G   -41.12   -28.12

  13.000 G   18.000 G   1.00 M  17.640000 G   -39.83   -26.83
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Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 18 GHz1.797 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 905.910000 M   -49.13   -36.13

   1.000 G    1.700 G   1.00 M   1.696500 G   -48.24   -35.24

   1.765 G    3.000 G   1.00 M   2.993825 G   -45.43   -32.43

   3.000 G    9.000 G   1.00 M   3.456000 G   -42.85   -29.85

   9.000 G   13.000 G   1.00 M  10.680000 G   -41.15   -28.15

  13.000 G   18.000 G   1.00 M  17.640000 G   -39.75   -26.75
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 4 / 5MHz  

Highest Channel / QPSK  Highest Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 18 GHz1.797 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 938.890000 M   -49.21   -36.21

   1.000 G    1.700 G   1.00 M   1.696500 G   -48.25   -35.25

   1.765 G    3.000 G   1.00 M   2.996295 G   -45.27   -32.27

   3.000 G    9.000 G   1.00 M   3.498000 G   -40.41   -27.41

   9.000 G   13.000 G   1.00 M  10.672000 G   -41.12   -28.12

  13.000 G   18.000 G   1.00 M  17.650000 G   -39.69   -26.69
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Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 18 GHz1.797 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 965.080000 M   -49.09   -36.09

   1.000 G    1.700 G   1.00 M   1.681800 G   -48.29   -35.29

   1.765 G    3.000 G   1.00 M   2.987650 G   -45.08   -32.08

   3.000 G    9.000 G   1.00 M   3.498000 G   -41.04   -28.04

   9.000 G   13.000 G   1.00 M  10.672000 G   -41.14   -28.14

  13.000 G   18.000 G   1.00 M  17.645000 G   -39.78   -26.78

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  23:14:31



 

 SPORTON INTERNATIONAL INC. Page Number : A167 of A214  

TEL : 886-3-327-3456 Report Issued Date : Nov. 13, 2014 

FAX : 886-3-328-4978 Report Version : Rev. 02 

FCC ID : L6ARHG160LW Report Template No.: BU5-FGLTE Version 1.3 

 

 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 4 / 10MHz 

Lowest Channel / QPSK Lowest Channel / 16QAM 

  

Middle Channel / QPSK Middle Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 18 GHz1.797 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 929.190000 M   -49.15   -36.15

   1.000 G    1.700 G   1.00 M   1.693700 G   -48.09   -35.09

   1.765 G    3.000 G   1.00 M   2.998765 G   -45.26   -32.26

   3.000 G    9.000 G   1.00 M   3.420000 G   -40.90   -27.90

   9.000 G   13.000 G   1.00 M  10.664000 G   -41.04   -28.04

  13.000 G   18.000 G   1.00 M  17.630000 G   -39.72   -26.72
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Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 18 GHz1.797 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 923.370000 M   -49.21   -36.21

   1.000 G    1.700 G   1.00 M   1.693700 G   -47.60   -34.60

   1.765 G    3.000 G   1.00 M   2.988885 G   -45.34   -32.34

   3.000 G    9.000 G   1.00 M   3.420000 G   -41.60   -28.60

   9.000 G   13.000 G   1.00 M  10.640000 G   -41.13   -28.13

  13.000 G   18.000 G   1.00 M  17.650000 G   -39.62   -26.62
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Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 18 GHz1.797 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 900.090000 M   -49.13   -36.13

   1.000 G    1.700 G   1.00 M   1.695100 G   -48.30   -35.30

   1.765 G    3.000 G   1.00 M   2.799930 G   -45.24   -32.24

   3.000 G    9.000 G   1.00 M   3.456000 G   -42.20   -29.20

   9.000 G   13.000 G   1.00 M  10.664000 G   -41.10   -28.10

  13.000 G   18.000 G   1.00 M  17.995000 G   -39.73   -26.73
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Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 18 GHz1.797 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 944.710000 M   -49.27   -36.27

   1.000 G    1.700 G   1.00 M   1.699300 G   -48.25   -35.25

   1.765 G    3.000 G   1.00 M   2.799930 G   -45.32   -32.32

   3.000 G    9.000 G   1.00 M   3.456000 G   -42.72   -29.72

   9.000 G   13.000 G   1.00 M  10.656000 G   -41.14   -28.14

  13.000 G   18.000 G   1.00 M  17.645000 G   -39.65   -26.65
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 4 / 10MHz  

Highest Channel / QPSK  Highest Channel / 16QAM 

  

 

  

Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 18 GHz1.797 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 942.770000 M   -49.22   -36.22

   1.000 G    1.700 G   1.00 M   1.695100 G   -48.13   -35.13

   1.765 G    3.000 G   1.00 M   2.997530 G   -45.37   -32.37

   3.000 G    9.000 G   1.00 M   3.492000 G   -41.51   -28.51

   9.000 G   13.000 G   1.00 M  10.664000 G   -41.14   -28.14

  13.000 G   18.000 G   1.00 M  17.665000 G   -39.75   -26.75
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Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 18 GHz1.797 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 927.250000 M   -49.16   -36.16

   1.000 G    1.700 G   1.00 M   1.696500 G   -48.18   -35.18

   1.765 G    3.000 G   1.00 M   2.998765 G   -45.39   -32.39

   3.000 G    9.000 G   1.00 M   3.492000 G   -41.83   -28.83

   9.000 G   13.000 G   1.00 M  10.676000 G   -41.10   -28.10

  13.000 G   18.000 G   1.00 M  17.660000 G   -39.77   -26.77
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 4 / 15MHz  

Lowest Channel / QPSK Lowest Channel / 16QAM 

  

Middle Channel / QPSK Middle Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 18 GHz1.797 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 945.680000 M   -49.18   -36.18

   1.000 G    1.700 G   1.00 M   1.698600 G   -47.83   -34.83

   1.765 G    3.000 G   1.00 M   2.965420 G   -45.42   -32.42

   3.000 G    9.000 G   1.00 M   3.420000 G   -40.58   -27.58

   9.000 G   13.000 G   1.00 M  10.668000 G   -41.17   -28.17

  13.000 G   18.000 G   1.00 M  17.995000 G   -39.74   -26.74
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Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 18 GHz1.797 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 966.050000 M   -49.15   -36.15

   1.000 G    1.700 G   1.00 M   1.697900 G   -47.83   -34.83

   1.765 G    3.000 G   1.00 M   2.823395 G   -45.41   -32.41

   3.000 G    9.000 G   1.00 M   3.420000 G   -41.63   -28.63

   9.000 G   13.000 G   1.00 M  10.688000 G   -41.16   -28.16

  13.000 G   18.000 G   1.00 M  17.630000 G   -39.68   -26.68
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Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 18 GHz1.797 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 928.220000 M   -49.22   -36.22

   1.000 G    1.700 G   1.00 M   1.699300 G   -48.04   -35.04

   1.765 G    3.000 G   1.00 M   2.991355 G   -45.27   -32.27

   3.000 G    9.000 G   1.00 M   3.450000 G   -42.05   -29.05

   9.000 G   13.000 G   1.00 M  10.676000 G   -41.12   -28.12

  13.000 G   18.000 G   1.00 M  17.670000 G   -39.81   -26.81
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Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 18 GHz1.797 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 941.800000 M   -49.29   -36.29

   1.000 G    1.700 G   1.00 M   1.699300 G   -48.07   -35.07

   1.765 G    3.000 G   1.00 M   3.000000 G   -45.45   -32.45

   3.000 G    9.000 G   1.00 M   3.450000 G   -42.60   -29.60

   9.000 G   13.000 G   1.00 M  10.676000 G   -41.15   -28.15

  13.000 G   18.000 G   1.00 M  17.655000 G   -39.75   -26.75
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 4 / 15MHz  

Highest Channel / QPSK  Highest Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 18 GHz1.797 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 966.050000 M   -49.19   -36.19

   1.000 G    1.700 G   1.00 M   1.688100 G   -48.26   -35.26

   1.765 G    3.000 G   1.00 M   1.767470 G   -40.26   -27.26

   3.000 G    9.000 G   1.00 M   3.480000 G   -41.23   -28.23

   9.000 G   13.000 G   1.00 M  10.680000 G   -41.14   -28.14

  13.000 G   18.000 G   1.00 M  17.640000 G   -39.70   -26.70

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  23:43:36

Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 18 GHz1.797 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 950.530000 M   -49.30   -36.30

   1.000 G    1.700 G   1.00 M   1.691600 G   -48.20   -35.20

   1.765 G    3.000 G   1.00 M   1.767470 G   -42.22   -29.22

   3.000 G    9.000 G   1.00 M   3.480000 G   -41.74   -28.74

   9.000 G   13.000 G   1.00 M  10.684000 G   -41.14   -28.14

  13.000 G   18.000 G   1.00 M  17.655000 G   -39.76   -26.76
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 4 / 20MHz 

Lowest Channel / QPSK Lowest Channel / 16QAM 

  

Middle Channel / QPSK Middle Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 18 GHz1.797 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 930.160000 M   -49.21   -36.21

   1.000 G    1.700 G   1.00 M   1.693000 G   -48.12   -35.12

   1.765 G    3.000 G   1.00 M   2.997530 G   -45.25   -32.25

   3.000 G    9.000 G   1.00 M   3.420000 G   -40.77   -27.77

   9.000 G   13.000 G   1.00 M  10.668000 G   -41.13   -28.13

  13.000 G   18.000 G   1.00 M  17.645000 G   -39.73   -26.73

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  23:49:41

Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 18 GHz1.797 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 950.530000 M   -49.20   -36.20

   1.000 G    1.700 G   1.00 M   1.693700 G   -48.07   -35.07

   1.765 G    3.000 G   1.00 M   2.809810 G   -45.34   -32.34

   3.000 G    9.000 G   1.00 M   3.420000 G   -41.88   -28.88

   9.000 G   13.000 G   1.00 M  10.680000 G   -41.14   -28.14

  13.000 G   18.000 G   1.00 M  17.645000 G   -39.68   -26.68
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Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 18 GHz1.797 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 957.320000 M   -49.18   -36.18

   1.000 G    1.700 G   1.00 M   1.697900 G   -47.98   -34.98

   1.765 G    3.000 G   1.00 M   2.981475 G   -45.29   -32.29

   3.000 G    9.000 G   1.00 M   3.444000 G   -41.95   -28.95

   9.000 G   13.000 G   1.00 M  10.628000 G   -41.16   -28.16

  13.000 G   18.000 G   1.00 M  17.930000 G   -39.67   -26.67
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Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 18 GHz1.797 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 911.730000 M   -49.31   -36.31

   1.000 G    1.700 G   1.00 M   1.688800 G   -48.19   -35.19

   1.765 G    3.000 G   1.00 M   2.991355 G   -45.27   -32.27

   3.000 G    9.000 G   1.00 M   3.444000 G   -42.36   -29.36

   9.000 G   13.000 G   1.00 M  10.656000 G   -41.20   -28.20

  13.000 G   18.000 G   1.00 M  17.655000 G   -39.77   -26.77
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 4 / 20MHz  

Highest Channel / QPSK  Highest Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 18 GHz1.797 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 921.430000 M   -49.26   -36.26

   1.000 G    1.700 G   1.00 M   1.699300 G   -48.24   -35.24

   1.765 G    3.000 G   1.00 M   1.771175 G   -37.97   -24.97

   3.000 G    9.000 G   1.00 M   3.468000 G   -41.83   -28.83

   9.000 G   13.000 G   1.00 M  10.672000 G   -41.13   -28.13

  13.000 G   18.000 G   1.00 M  17.655000 G   -39.73   -26.73

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  23:58:38

Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 18 GHz1.797 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 940.830000 M   -49.28   -36.28

   1.000 G    1.700 G   1.00 M   1.696500 G   -48.19   -35.19

   1.765 G    3.000 G   1.00 M   1.771175 G   -40.28   -27.28

   3.000 G    9.000 G   1.00 M   3.468000 G   -42.18   -29.18

   9.000 G   13.000 G   1.00 M  10.672000 G   -41.09   -28.09

  13.000 G   18.000 G   1.00 M  17.655000 G   -39.60   -26.60
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 5 / 1.4MHz  

Lowest Channel / QPSK Lowest Channel / 16QAM 

  

Middle Channel / QPSK Middle Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.4 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 235.670000 M   -59.34   -46.34

 860.000 M    1.000 G 100.00 k 961.780000 M   -59.16   -46.16

   1.000 G    3.000 G   1.00 M   1.648000 G   -42.87   -29.87

   3.000 G    7.000 G   1.00 M   3.504000 G   -43.53   -30.53

   7.000 G    9.000 G   1.00 M   8.196000 G   -44.45   -31.45

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  00:07:24

Ref  0 dBm

Offset  12.4 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 396.595000 M   -59.27   -46.27

 860.000 M    1.000 G 100.00 k 956.880000 M   -59.29   -46.29

   1.000 G    3.000 G   1.00 M   1.648000 G   -44.43   -31.43

   3.000 G    7.000 G   1.00 M   3.508000 G   -43.47   -30.47

   7.000 G    9.000 G   1.00 M   8.204000 G   -44.41   -31.41

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  00:08:23

Ref  0 dBm

Offset  12.4 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 241.165000 M   -59.27   -46.27

 860.000 M    1.000 G 100.00 k 956.180000 M   -59.29   -46.29

   1.000 G    3.000 G   1.00 M   1.672000 G   -42.77   -29.77

   3.000 G    7.000 G   1.00 M   3.516000 G   -43.52   -30.52

   7.000 G    9.000 G   1.00 M   8.222000 G   -44.49   -31.49

  

  

  

  

  

  

  

SWP   100 of   100
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Date: 18.JUL.2014  00:10:25

Ref  0 dBm

Offset  12.4 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 239.595000 M   -59.27   -46.27

 860.000 M    1.000 G 100.00 k 920.060000 M   -59.23   -46.23

   1.000 G    3.000 G   1.00 M   1.672000 G   -44.93   -31.93

   3.000 G    7.000 G   1.00 M   3.516000 G   -43.41   -30.41

   7.000 G    9.000 G   1.00 M   8.202000 G   -44.38   -31.38
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 5 / 1.4MHz  

Highest Channel / QPSK  Highest Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.4 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 251.370000 M   -59.35   -46.35

 860.000 M    1.000 G 100.00 k 946.800000 M   -59.15   -46.15

   1.000 G    3.000 G   1.00 M   1.696000 G   -44.27   -31.27

   3.000 G    7.000 G   1.00 M   3.512000 G   -43.54   -30.54

   7.000 G    9.000 G   1.00 M   8.196000 G   -44.49   -31.49

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  00:16:38

Ref  0 dBm

Offset  12.4 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 241.165000 M   -59.27   -46.27

 860.000 M    1.000 G 100.00 k 953.660000 M   -59.16   -46.16

   1.000 G    3.000 G   1.00 M   1.696000 G   -45.93   -32.93

   3.000 G    7.000 G   1.00 M   3.516000 G   -43.58   -30.58

   7.000 G    9.000 G   1.00 M   8.208000 G   -44.41   -31.41

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  00:17:38
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 5 / 3MHz 

Lowest Channel / QPSK Lowest Channel / 16QAM 

  

Middle Channel / QPSK Middle Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.4 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 241.950000 M   -59.35   -46.35

 860.000 M    1.000 G 100.00 k 923.280000 M   -59.32   -46.32

   1.000 G    3.000 G   1.00 M   1.648000 G   -42.55   -29.55

   3.000 G    7.000 G   1.00 M   3.504000 G   -43.57   -30.57

   7.000 G    9.000 G   1.00 M   8.216000 G   -44.43   -31.43

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  00:23:07

Ref  0 dBm

Offset  12.4 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 240.380000 M   -59.32   -46.32

 860.000 M    1.000 G 100.00 k 954.640000 M   -59.07   -46.07

   1.000 G    3.000 G   1.00 M   1.648000 G   -43.92   -30.92

   3.000 G    7.000 G   1.00 M   3.508000 G   -43.58   -30.58

   7.000 G    9.000 G   1.00 M   8.180000 G   -44.44   -31.44

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  00:24:08

Ref  0 dBm

Offset  12.4 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 244.305000 M   -59.29   -46.29

 860.000 M    1.000 G 100.00 k 905.360000 M   -59.15   -46.15

   1.000 G    3.000 G   1.00 M   1.670000 G   -44.05   -31.05

   3.000 G    7.000 G   1.00 M   3.508000 G   -43.50   -30.50

   7.000 G    9.000 G   1.00 M   8.180000 G   -44.44   -31.44

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  00:26:27

Ref  0 dBm

Offset  12.4 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 249.800000 M   -59.33   -46.33

 860.000 M    1.000 G 100.00 k 896.960000 M   -59.19   -46.19

   1.000 G    3.000 G   1.00 M   1.670000 G   -45.65   -32.65

   3.000 G    7.000 G   1.00 M   3.508000 G   -43.47   -30.47

   7.000 G    9.000 G   1.00 M   8.208000 G   -44.47   -31.47

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  00:27:34
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 5 / 3MHz  

Highest Channel / QPSK  Highest Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.4 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 239.595000 M   -59.18   -46.18

 860.000 M    1.000 G 100.00 k 888.840000 M   -59.22   -46.22

   1.000 G    3.000 G   1.00 M   1.692000 G   -44.60   -31.60

   3.000 G    7.000 G   1.00 M   3.512000 G   -43.58   -30.58

   7.000 G    9.000 G   1.00 M   8.208000 G   -44.45   -31.45

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  00:33:21

Ref  0 dBm

Offset  12.4 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 238.810000 M   -59.21   -46.21

 860.000 M    1.000 G 100.00 k 929.860000 M   -59.16   -46.16

   1.000 G    3.000 G   1.00 M   1.692000 G   -45.45   -32.45

   3.000 G    7.000 G   1.00 M   3.508000 G   -43.50   -30.50

   7.000 G    9.000 G   1.00 M   8.204000 G   -44.43   -31.43

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  00:34:25



 

 SPORTON INTERNATIONAL INC. Page Number : A177 of A214  

TEL : 886-3-327-3456 Report Issued Date : Nov. 13, 2014 

FAX : 886-3-328-4978 Report Version : Rev. 02 

FCC ID : L6ARHG160LW Report Template No.: BU5-FGLTE Version 1.3 

 

 FCC RF Test Report 
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LTE Band 5 / 5MHz  

Lowest Channel / QPSK Lowest Channel / 16QAM 

  

Middle Channel / QPSK Middle Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.4 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 235.670000 M   -59.31   -46.31

 860.000 M    1.000 G 100.00 k 978.860000 M   -59.04   -46.04

   1.000 G    3.000 G   1.00 M   1.650000 G   -42.31   -29.31

   3.000 G    7.000 G   1.00 M   3.520000 G   -43.58   -30.58

   7.000 G    9.000 G   1.00 M   8.196000 G   -44.44   -31.44

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  00:40:23

Ref  0 dBm

Offset  12.4 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 238.810000 M   -59.24   -46.24

 860.000 M    1.000 G 100.00 k 930.980000 M   -59.19   -46.19

   1.000 G    3.000 G   1.00 M   1.650000 G   -43.47   -30.47

   3.000 G    7.000 G   1.00 M   3.520000 G   -43.59   -30.59

   7.000 G    9.000 G   1.00 M   8.196000 G   -44.48   -31.48

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  00:41:28

Ref  0 dBm

Offset  12.4 dB

 

SPUEM
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SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 238.025000 M   -59.29   -46.29

 860.000 M    1.000 G 100.00 k 925.380000 M   -58.97   -45.97

   1.000 G    3.000 G   1.00 M   1.668000 G   -44.82   -31.82

   3.000 G    7.000 G   1.00 M   3.516000 G   -43.51   -30.51

   7.000 G    9.000 G   1.00 M   8.198000 G   -44.42   -31.42
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Ref  0 dBm

Offset  12.4 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 249.015000 M   -59.34   -46.34

 860.000 M    1.000 G 100.00 k 918.800000 M   -59.26   -46.26

   1.000 G    3.000 G   1.00 M   2.976000 G   -45.93   -32.93

   3.000 G    7.000 G   1.00 M   3.504000 G   -43.54   -30.54

   7.000 G    9.000 G   1.00 M   8.198000 G   -44.44   -31.44
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 5 / 5MHz  

Highest Channel / QPSK  Highest Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.4 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 241.165000 M   -59.31   -46.31

 860.000 M    1.000 G 100.00 k 921.600000 M   -59.18   -46.18

   1.000 G    3.000 G   1.00 M   1.690000 G   -43.57   -30.57

   3.000 G    7.000 G   1.00 M   3.504000 G   -43.54   -30.54

   7.000 G    9.000 G   1.00 M   8.206000 G   -44.44   -31.44
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LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  00:51:22

Ref  0 dBm

Offset  12.4 dB
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AVG

Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 242.735000 M   -59.38   -46.38

 860.000 M    1.000 G 100.00 k 929.860000 M   -59.17   -46.17

   1.000 G    3.000 G   1.00 M   1.690000 G   -44.66   -31.66

   3.000 G    7.000 G   1.00 M   3.512000 G   -43.55   -30.55

   7.000 G    9.000 G   1.00 M   8.204000 G   -44.40   -31.40
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LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  00:52:29
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 5 / 10MHz 

Lowest Channel / QPSK Lowest Channel / 16QAM 

  

Middle Channel / QPSK Middle Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.4 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 236.455000 M   -59.32   -46.32

 860.000 M    1.000 G 100.00 k 893.460000 M   -59.12   -46.12

   1.000 G    3.000 G   1.00 M   1.650000 G   -40.25   -27.25

   3.000 G    7.000 G   1.00 M   3.508000 G   -43.50   -30.50

   7.000 G    9.000 G   1.00 M   8.180000 G   -44.48   -31.48

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  01:09:17

Ref  0 dBm

Offset  12.4 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 401.305000 M   -59.32   -46.32

 860.000 M    1.000 G 100.00 k 977.880000 M   -59.07   -46.07

   1.000 G    3.000 G   1.00 M   1.650000 G   -42.22   -29.22

   3.000 G    7.000 G   1.00 M   3.508000 G   -43.51   -30.51

   7.000 G    9.000 G   1.00 M   8.200000 G   -44.36   -31.36

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  01:10:26

Ref  0 dBm

Offset  12.4 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 245.090000 M   -59.19   -46.19

 860.000 M    1.000 G 100.00 k 919.500000 M   -59.07   -46.07

   1.000 G    3.000 G   1.00 M   1.664000 G   -45.16   -32.16

   3.000 G    7.000 G   1.00 M   3.504000 G   -43.50   -30.50

   7.000 G    9.000 G   1.00 M   8.194000 G   -44.42   -31.42

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  01:13:17

Ref  0 dBm

Offset  12.4 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 508.850000 M   -59.34   -46.34

 860.000 M    1.000 G 100.00 k 965.000000 M   -59.22   -46.22

   1.000 G    3.000 G   1.00 M   2.792000 G   -45.89   -32.89

   3.000 G    7.000 G   1.00 M   3.500000 G   -43.46   -30.46

   7.000 G    9.000 G   1.00 M   8.216000 G   -44.41   -31.41
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LIMIT CHECK   PASS_SPULIN_
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 5 / 10MHz 

Highest Channel / QPSK  Highest Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.4 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 376.970000 M   -59.33   -46.33

 860.000 M    1.000 G 100.00 k 908.160000 M   -59.02   -46.02

   1.000 G    3.000 G   1.00 M   1.680000 G   -40.57   -27.57

   3.000 G    7.000 G   1.00 M   3.516000 G   -43.46   -30.46

   7.000 G    9.000 G   1.00 M   8.204000 G   -44.48   -31.48

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  01:21:02

Ref  0 dBm

Offset  12.4 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  815.000 M 100.00 k 375.400000 M   -59.34   -46.34

 860.000 M    1.000 G 100.00 k 918.940000 M   -59.07   -46.07

   1.000 G    3.000 G   1.00 M   1.680000 G   -42.59   -29.59

   3.000 G    7.000 G   1.00 M   3.524000 G   -43.57   -30.57

   7.000 G    9.000 G   1.00 M   8.186000 G   -44.44   -31.44
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LIMIT CHECK   PASS_SPULIN_
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 7 / 5MHz  

Lowest Channel / QPSK Lowest Channel / 16QAM 

  

Middle Channel / QPSK Middle Channel / 16QAM 

  

  

Ref  0 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 26 GHz2.597 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 186.170000 M   -36.72   -11.72

   1.000 G    2.490 G   1.00 M   2.080250 G   -34.60    -9.60

   2.580 G    5.000 G   1.00 M   3.494760 G   -42.30   -17.30

   5.000 G   10.000 G   1.00 M   9.525000 G   -42.33   -17.33

  10.000 G   18.000 G   1.00 M  17.632000 G   -38.99   -13.99

  18.000 G   26.000 G   1.00 M  24.568000 G   -35.12   -10.12

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 3.NOV.2014  10:38:32

Ref  0 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 26 GHz2.597 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 186.170000 M   -38.46   -13.46

   1.000 G    2.490 G   1.00 M   2.077270 G   -31.52    -6.52

   2.580 G    5.000 G   1.00 M   3.502020 G   -42.29   -17.29

   5.000 G   10.000 G   1.00 M   9.530000 G   -42.33   -17.33

  10.000 G   18.000 G   1.00 M  17.648000 G   -38.98   -13.98

  18.000 G   26.000 G   1.00 M  24.544000 G   -35.05   -10.05

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 3.NOV.2014  10:39:42

Ref  0 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 26 GHz2.597 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 219.150000 M   -36.81   -11.81

   1.000 G    2.490 G   1.00 M   2.485530 G   -45.57   -20.57

   2.580 G    5.000 G   1.00 M   3.506860 G   -42.39   -17.39

   5.000 G   10.000 G   1.00 M   9.535000 G   -42.40   -17.40

  10.000 G   18.000 G   1.00 M  17.656000 G   -38.98   -13.98

  18.000 G   26.000 G   1.00 M  24.544000 G   -35.12   -10.12

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 3.NOV.2014  10:40:51

Ref  0 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 26 GHz2.597 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 219.150000 M   -39.51   -14.51

   1.000 G    2.490 G   1.00 M   2.473610 G   -45.50   -20.50

   2.580 G    5.000 G   1.00 M   3.504440 G   -42.26   -17.26

   5.000 G   10.000 G   1.00 M   9.530000 G   -42.28   -17.28

  10.000 G   18.000 G   1.00 M  17.648000 G   -38.94   -13.94

  18.000 G   26.000 G   1.00 M  24.560000 G   -35.10   -10.10

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 3.NOV.2014  10:42:01
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 7 / 5MHz  

Highest Channel / QPSK  Highest Channel / 16QAM 

  

  

Ref  0 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 26 GHz2.597 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 251.160000 M   -35.34   -10.34

   1.000 G    2.490 G   1.00 M   2.472120 G   -45.42   -20.42

   2.580 G    5.000 G   1.00 M   3.511700 G   -42.28   -17.28

   5.000 G   10.000 G   1.00 M   9.545000 G   -42.44   -17.44

  10.000 G   18.000 G   1.00 M  18.000000 G   -39.05   -14.05

  18.000 G   26.000 G   1.00 M  24.544000 G   -35.04   -10.04

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 3.NOV.2014  10:43:10

Ref  0 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 26 GHz2.597 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 251.160000 M   -37.86   -12.86

   1.000 G    2.490 G   1.00 M   2.470630 G   -45.58   -20.58

   2.580 G    5.000 G   1.00 M   3.511700 G   -42.35   -17.35

   5.000 G   10.000 G   1.00 M   9.530000 G   -42.38   -17.38

  10.000 G   18.000 G   1.00 M  17.920000 G   -38.99   -13.99

  18.000 G   26.000 G   1.00 M  24.560000 G   -35.11   -10.11

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 3.NOV.2014  10:44:20
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 7 / 10MHz 

Lowest Channel / QPSK Lowest Channel / 16QAM 

  

Middle Channel / QPSK Middle Channel / 16QAM 

  

  

Ref  0 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 26 GHz2.597 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 186.170000 M   -36.76   -11.76

   1.000 G    2.490 G   1.00 M   2.080250 G   -34.49    -9.49

   2.580 G    5.000 G   1.00 M   3.504440 G   -42.29   -17.29

   5.000 G   10.000 G   1.00 M   9.995000 G   -42.32   -17.32

  10.000 G   18.000 G   1.00 M  17.656000 G   -39.00   -14.00

  18.000 G   26.000 G   1.00 M  24.544000 G   -35.13   -10.13

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 3.NOV.2014  10:45:30

Ref  0 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 26 GHz2.597 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 186.170000 M   -40.31   -15.31

   1.000 G    2.490 G   1.00 M   2.080250 G   -31.81    -6.81

   2.580 G    5.000 G   1.00 M   3.504440 G   -42.30   -17.30

   5.000 G   10.000 G   1.00 M   9.545000 G   -42.38   -17.38

  10.000 G   18.000 G   1.00 M  17.648000 G   -39.06   -14.06

  18.000 G   26.000 G   1.00 M  24.552000 G   -35.08   -10.08

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 3.NOV.2014  10:46:39

Ref  0 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 26 GHz2.597 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 216.240000 M   -36.05   -11.05

   1.000 G    2.490 G   1.00 M   2.488510 G   -45.50   -20.50

   2.580 G    5.000 G   1.00 M   3.506860 G   -42.19   -17.19

   5.000 G   10.000 G   1.00 M  10.000000 G   -42.34   -17.34

  10.000 G   18.000 G   1.00 M  18.000000 G   -39.06   -14.06

  18.000 G   26.000 G   1.00 M  24.552000 G   -35.10   -10.10

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 3.NOV.2014  10:47:49

Ref  0 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 26 GHz2.597 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 216.240000 M   -38.75   -13.75

   1.000 G    2.490 G   1.00 M   2.482550 G   -45.54   -20.54

   2.580 G    5.000 G   1.00 M   3.514120 G   -42.31   -17.31

   5.000 G   10.000 G   1.00 M  10.000000 G   -42.36   -17.36

  10.000 G   18.000 G   1.00 M  17.664000 G   -39.05   -14.05

  18.000 G   26.000 G   1.00 M  24.544000 G   -35.08   -10.08

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 3.NOV.2014  10:48:58
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 7 / 10MHz  

Highest Channel / QPSK  Highest Channel / 16QAM 

  

 

  

Ref  0 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 26 GHz2.597 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 246.310000 M   -35.88   -10.88

   1.000 G    2.490 G   1.00 M   2.488510 G   -45.43   -20.43

   2.580 G    5.000 G   1.00 M   3.506860 G   -42.30   -17.30

   5.000 G   10.000 G   1.00 M  10.000000 G   -42.38   -17.38

  10.000 G   18.000 G   1.00 M  17.648000 G   -39.02   -14.02

  18.000 G   26.000 G   1.00 M  24.552000 G   -35.08   -10.08

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 3.NOV.2014  10:50:08

Ref  0 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 26 GHz2.597 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 246.310000 M   -37.14   -12.14

   1.000 G    2.490 G   1.00 M   2.463180 G   -45.60   -20.60

   2.580 G    5.000 G   1.00 M   3.499600 G   -42.29   -17.29

   5.000 G   10.000 G   1.00 M  10.000000 G   -42.33   -17.33

  10.000 G   18.000 G   1.00 M  17.648000 G   -39.07   -14.07

  18.000 G   26.000 G   1.00 M  24.544000 G   -35.11   -10.11

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 3.NOV.2014  10:51:17
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 FCC RF Test Report 
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LTE Band 7 / 15MHz  

Lowest Channel / QPSK Lowest Channel / 16QAM 

  

Middle Channel / QPSK Middle Channel / 16QAM 

  

  

Ref  0 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 26 GHz2.597 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 187.140000 M   -38.13   -13.13

   1.000 G    2.490 G   1.00 M   2.080250 G   -34.09    -9.09

   2.580 G    5.000 G   1.00 M   3.516540 G   -42.34   -17.34

   5.000 G   10.000 G   1.00 M   9.525000 G   -42.33   -17.33

  10.000 G   18.000 G   1.00 M  17.656000 G   -39.05   -14.05

  18.000 G   26.000 G   1.00 M  24.552000 G   -35.02   -10.02

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 3.NOV.2014  10:52:27

Ref  0 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 26 GHz2.597 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 187.140000 M   -39.95   -14.95

   1.000 G    2.490 G   1.00 M   2.078760 G   -31.45    -6.45

   2.580 G    5.000 G   1.00 M   3.518960 G   -42.24   -17.24

   5.000 G   10.000 G   1.00 M  10.000000 G   -42.37   -17.37

  10.000 G   18.000 G   1.00 M  17.648000 G   -39.00   -14.00

  18.000 G   26.000 G   1.00 M  24.552000 G   -35.12   -10.12

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 3.NOV.2014  10:53:36

Ref  0 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 26 GHz2.597 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 214.300000 M   -36.36   -11.36

   1.000 G    2.490 G   1.00 M   2.482550 G   -45.30   -20.30

   2.580 G    5.000 G   1.00 M   3.504440 G   -42.37   -17.37

   5.000 G   10.000 G   1.00 M  10.000000 G   -42.41   -17.41

  10.000 G   18.000 G   1.00 M  17.648000 G   -39.05   -14.05

  18.000 G   26.000 G   1.00 M  24.544000 G   -35.12   -10.12

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 3.NOV.2014  10:54:46

Ref  0 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 26 GHz2.597 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 214.300000 M   -38.13   -13.13

   1.000 G    2.490 G   1.00 M   2.482550 G   -45.54   -20.54

   2.580 G    5.000 G   1.00 M   3.489920 G   -42.35   -17.35

   5.000 G   10.000 G   1.00 M   9.995000 G   -42.40   -17.40

  10.000 G   18.000 G   1.00 M  17.928000 G   -39.03   -14.03

  18.000 G   26.000 G   1.00 M  24.552000 G   -35.00   -10.00

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 3.NOV.2014  10:55:55
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 7 / 15MHz  

Highest Channel / QPSK  Highest Channel / 16QAM 

  

  

Ref  0 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 26 GHz2.597 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 241.460000 M   -35.45   -10.45

   1.000 G    2.490 G   1.00 M   2.093660 G   -38.41   -13.41

   2.580 G    5.000 G   1.00 M   2.582420 G   -37.76   -12.76

   5.000 G   10.000 G   1.00 M   9.530000 G   -42.37   -17.37

  10.000 G   18.000 G   1.00 M  17.656000 G   -39.01   -14.01

  18.000 G   26.000 G   1.00 M  24.544000 G   -35.14   -10.14

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 3.NOV.2014  10:57:05

Ref  0 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 26 GHz2.597 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 241.460000 M   -37.88   -12.88

   1.000 G    2.490 G   1.00 M   2.092170 G   -35.44   -10.44

   2.580 G    5.000 G   1.00 M   2.582420 G   -39.04   -14.04

   5.000 G   10.000 G   1.00 M   9.995000 G   -42.39   -17.39

  10.000 G   18.000 G   1.00 M  17.656000 G   -39.07   -14.07

  18.000 G   26.000 G   1.00 M  24.544000 G   -35.08   -10.08

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 3.NOV.2014  10:58:14
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 7 / 20MHz 

Lowest Channel / QPSK Lowest Channel / 16QAM 

  

Middle Channel / QPSK Middle Channel / 16QAM 

  

  

Ref  0 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 26 GHz2.597 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 187.140000 M   -36.52   -11.52

   1.000 G    2.490 G   1.00 M   2.078760 G   -34.02    -9.02

   2.580 G    5.000 G   1.00 M   3.511700 G   -42.33   -17.33

   5.000 G   10.000 G   1.00 M  10.000000 G   -42.35   -17.35

  10.000 G   18.000 G   1.00 M  18.000000 G   -39.05   -14.05

  18.000 G   26.000 G   1.00 M  24.560000 G   -35.12   -10.12

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 3.NOV.2014  10:59:24

Ref  0 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 26 GHz2.597 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 187.140000 M   -38.84   -13.84

   1.000 G    2.490 G   1.00 M   2.078760 G   -32.07    -7.07

   2.580 G    5.000 G   1.00 M   3.502020 G   -42.33   -17.33

   5.000 G   10.000 G   1.00 M   9.535000 G   -42.39   -17.39

  10.000 G   18.000 G   1.00 M  17.632000 G   -39.05   -14.05

  18.000 G   26.000 G   1.00 M  24.552000 G   -35.03   -10.03

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 3.NOV.2014  11:00:33

Ref  0 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 26 GHz2.597 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 212.360000 M   -37.57   -12.57

   1.000 G    2.490 G   1.00 M   2.448280 G   -45.49   -20.49

   2.580 G    5.000 G   1.00 M   3.509280 G   -42.25   -17.25

   5.000 G   10.000 G   1.00 M  10.000000 G   -42.35   -17.35

  10.000 G   18.000 G   1.00 M  17.656000 G   -38.96   -13.96

  18.000 G   26.000 G   1.00 M  24.544000 G   -35.10   -10.10

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 3.NOV.2014  11:01:43

Ref  0 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 26 GHz2.597 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 212.360000 M   -39.57   -14.57

   1.000 G    2.490 G   1.00 M   2.092170 G   -44.92   -19.92

   2.580 G    5.000 G   1.00 M   3.526220 G   -42.25   -17.25

   5.000 G   10.000 G   1.00 M  10.000000 G   -42.38   -17.38

  10.000 G   18.000 G   1.00 M  17.648000 G   -38.97   -13.97

  18.000 G   26.000 G   1.00 M  24.552000 G   -35.11   -10.11

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 3.NOV.2014  11:02:52



 

 SPORTON INTERNATIONAL INC. Page Number : A188 of A214  

TEL : 886-3-327-3456 Report Issued Date : Nov. 13, 2014 

FAX : 886-3-328-4978 Report Version : Rev. 02 

FCC ID : L6ARHG160LW Report Template No.: BU5-FGLTE Version 1.3 

 

 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 7 / 20MHz  

Highest Channel / QPSK  Highest Channel / 16QAM 

  

  

Ref  0 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 26 GHz2.597 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 236.610000 M   -37.91   -12.91

   1.000 G    2.490 G   1.00 M   2.090680 G   -33.42    -8.42

   2.580 G    5.000 G   1.00 M   2.584840 G   -38.54   -13.54

   5.000 G   10.000 G   1.00 M   9.535000 G   -42.39   -17.39

  10.000 G   18.000 G   1.00 M  17.640000 G   -39.03   -14.03

  18.000 G   26.000 G   1.00 M  24.560000 G   -35.06   -10.06

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 3.NOV.2014  11:04:02

Ref  0 dBm

Offset  14 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 26 GHz2.597 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 236.610000 M   -38.92   -13.92

   1.000 G    2.490 G   1.00 M   2.087700 G   -31.06    -6.06

   2.580 G    5.000 G   1.00 M   2.584840 G   -40.19   -15.19

   5.000 G   10.000 G   1.00 M   9.535000 G   -42.42   -17.42

  10.000 G   18.000 G   1.00 M  17.648000 G   -38.94   -13.94

  18.000 G   26.000 G   1.00 M  24.552000 G   -35.07   -10.07

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS

_SPULIN_

Date: 3.NOV.2014  11:05:11
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 13 / 5MHz  

Lowest Channel / QPSK Lowest Channel / 16QAM 

  

Middle Channel / QPSK Middle Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.4 dB

 

1

AVG

SPUEM

 A 

SGL

LVL

3DB

Start 30 MHz Stop 8 GHz797 MHz/

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  763.000 M 100.00 k 238.172000 M   -59.62   -46.62

 806.000 M    1.000 G 100.00 k 926.474000 M   -59.37   -46.37

   1.000 G    3.000 G   1.00 M   1.556000 G   -42.86   -29.86

   3.000 G    8.000 G   1.00 M   3.505000 G   -43.80   -30.80

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 3.NOV.2014  13:15:16

Ref  0 dBm

Offset  12.4 dB

 

1

AVG

SPUEM

 A 

SGL

LVL

3DB

Start 30 MHz Stop 8 GHz797 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  763.000 M 100.00 k 387.704000 M   -59.58   -46.58

 806.000 M    1.000 G 100.00 k 897.180000 M   -59.30   -46.30

   1.000 G    3.000 G   1.00 M   1.556000 G   -45.51   -32.51

   3.000 G    8.000 G   1.00 M   3.495000 G   -43.88   -30.88

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 3.NOV.2014  13:16:52

Ref  0 dBm

Offset  12.4 dB

 

1

AVG

SPUEM

 A 

SGL

LVL

3DB

Start 30 MHz Stop 8 GHz797 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  763.000 M 100.00 k 236.706000 M   -59.56   -46.56

 806.000 M    1.000 G 100.00 k 947.620000 M   -59.43   -46.43

   1.000 G    3.000 G   1.00 M   1.560000 G   -41.34   -28.34

   3.000 G    8.000 G   1.00 M   3.495000 G   -43.90   -30.90

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 3.NOV.2014  13:19:00

Ref  0 dBm

Offset  12.4 dB

 

1

AVG

SPUEM

 A 

SGL

LVL

3DB

Start 30 MHz Stop 8 GHz797 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  763.000 M 100.00 k 246.235000 M   -59.44   -46.44

 806.000 M    1.000 G 100.00 k 933.070000 M   -59.50   -46.50

   1.000 G    3.000 G   1.00 M   1.560000 G   -43.32   -30.32

   3.000 G    8.000 G   1.00 M   3.490000 G   -43.88   -30.88

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 3.NOV.2014  13:17:55
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 13 / 5MHz  

Highest Channel / QPSK  Highest Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.4 dB

 

1

AVG

SPUEM

 A 

SGL

LVL

3DB

Start 30 MHz Stop 8 GHz797 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  763.000 M 100.00 k 247.701000 M   -59.54   -46.54

 806.000 M    1.000 G 100.00 k 881.272000 M   -59.37   -46.37

   1.000 G    3.000 G   1.00 M   1.566000 G   -43.40   -30.40

   3.000 G    8.000 G   1.00 M   3.505000 G   -43.84   -30.84

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 3.NOV.2014  13:20:06

Ref  0 dBm

Offset  12.4 dB

 

1

AVG

SPUEM

 A 

SGL

LVL

3DB

Start 30 MHz Stop 8 GHz797 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  763.000 M 100.00 k 240.371000 M   -59.48   -46.48

 806.000 M    1.000 G 100.00 k 961.588000 M   -59.33   -46.33

   1.000 G    3.000 G   1.00 M   1.566000 G   -44.24   -31.24

   3.000 G    8.000 G   1.00 M   3.500000 G   -43.92   -30.92

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 3.NOV.2014  13:21:32
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 13 / 10MHz  

Middle Channel / QPSK Middle Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.4 dB

 

1

AVG

SPUEM

 A 

SGL

LVL

3DB

Start 30 MHz Stop 8 GHz797 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  763.000 M 100.00 k 243.303000 M   -59.62   -46.62

 806.000 M    1.000 G 100.00 k 956.156000 M   -59.19   -46.19

   1.000 G    3.000 G   1.00 M   1.556000 G   -42.00   -29.00

   3.000 G    8.000 G   1.00 M   3.515000 G   -43.88   -30.88

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 3.NOV.2014  13:22:42

Ref  0 dBm

Offset  12.4 dB

 

1

AVG

SPUEM

 A 

SGL

LVL

3DB

Start 30 MHz Stop 8 GHz797 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  763.000 M 100.00 k 239.638000 M   -59.53   -46.53

 806.000 M    1.000 G 100.00 k 989.718000 M   -59.34   -46.34

   1.000 G    3.000 G   1.00 M   1.556000 G   -44.89   -31.89

   3.000 G    8.000 G   1.00 M   7.725000 G   -43.85   -30.85

  

  

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 3.NOV.2014  13:23:37
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LTE Band 17 / 5MHz  

Lowest Channel / QPSK Lowest Channel / 16QAM 

  

Middle Channel / QPSK Middle Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  690.000 M 100.00 k 250.440000 M   -59.59   -46.59

 725.000 M    1.000 G 100.00 k 864.425000 M   -59.50   -46.50

   1.000 G    3.000 G   1.00 M   1.408000 G   -42.46   -29.46

   3.000 G    7.000 G   1.00 M   3.524000 G   -44.24   -31.24

   7.000 G    9.000 G   1.00 M   8.194000 G   -45.05   -32.05
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LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  09:01:40

Ref  0 dBm
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Start 30 MHz Stop 9 GHz897 MHz/  
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-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  690.000 M 100.00 k 243.180000 M   -59.63   -46.63

 725.000 M    1.000 G 100.00 k 875.150000 M   -59.61   -46.61

   1.000 G    3.000 G   1.00 M   1.408000 G   -45.14   -32.14

   3.000 G    7.000 G   1.00 M   3.496000 G   -44.06   -31.06

   7.000 G    9.000 G   1.00 M   8.216000 G   -44.96   -31.96
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Ref  0 dBm
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Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  690.000 M 100.00 k 237.900000 M   -59.80   -46.80

 725.000 M    1.000 G 100.00 k 902.375000 M   -59.58   -46.58

   1.000 G    3.000 G   1.00 M   1.416000 G   -42.89   -29.89

   3.000 G    7.000 G   1.00 M   3.512000 G   -44.16   -31.16

   7.000 G    9.000 G   1.00 M   8.198000 G   -44.91   -31.91
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Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  690.000 M 100.00 k 241.860000 M   -59.84   -46.84

 725.000 M    1.000 G 100.00 k 929.325000 M   -59.52   -46.52

   1.000 G    3.000 G   1.00 M   1.416000 G   -44.28   -31.28

   3.000 G    7.000 G   1.00 M   3.508000 G   -44.23   -31.23

   7.000 G    9.000 G   1.00 M   8.214000 G   -44.92   -31.92
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LTE Band 17 / 5MHz  

Highest Channel / QPSK  Highest Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.2 dB
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3DB
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AVG

Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  690.000 M 100.00 k 511.800000 M   -59.81   -46.81

 725.000 M    1.000 G 100.00 k 956.825000 M   -59.60   -46.60

   1.000 G    3.000 G   1.00 M   1.422000 G   -43.51   -30.51

   3.000 G    7.000 G   1.00 M   3.500000 G   -44.21   -31.21

   7.000 G    9.000 G   1.00 M   8.202000 G   -44.99   -31.99
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Ref  0 dBm

Offset  12.2 dB
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AVG

Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  690.000 M 100.00 k 239.880000 M   -59.71   -46.71

 725.000 M    1.000 G 100.00 k 957.925000 M   -59.57   -46.57

   1.000 G    3.000 G   1.00 M   1.422000 G   -44.81   -31.81

   3.000 G    7.000 G   1.00 M   3.512000 G   -44.23   -31.23

   7.000 G    9.000 G   1.00 M   8.198000 G   -44.99   -31.99
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LTE Band 17 / 10MHz 

Lowest Channel / QPSK Lowest Channel / 16QAM 

  

Middle Channel / QPSK Middle Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.2 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  690.000 M 100.00 k 239.220000 M   -59.70   -46.70

 725.000 M    1.000 G 100.00 k 932.900000 M   -59.52   -46.52

   1.000 G    3.000 G   1.00 M   1.410000 G   -43.84   -30.84

   3.000 G    7.000 G   1.00 M   3.508000 G   -44.27   -31.27

   7.000 G    9.000 G   1.00 M   8.190000 G   -45.02   -32.02
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Ref  0 dBm
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Start 30 MHz Stop 9 GHz897 MHz/  
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-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  690.000 M 100.00 k 252.420000 M   -59.79   -46.79

 725.000 M    1.000 G 100.00 k 901.825000 M   -59.62   -46.62

   1.000 G    3.000 G   1.00 M   1.410000 G   -45.48   -32.48

   3.000 G    7.000 G   1.00 M   3.516000 G   -44.18   -31.18

   7.000 G    9.000 G   1.00 M   8.202000 G   -45.01   -32.01
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Ref  0 dBm
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Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  690.000 M 100.00 k 247.140000 M   -59.84   -46.84

 725.000 M    1.000 G 100.00 k 945.000000 M   -59.57   -46.57

   1.000 G    3.000 G   1.00 M   1.412000 G   -42.96   -29.96

   3.000 G    7.000 G   1.00 M   3.516000 G   -44.19   -31.19

   7.000 G    9.000 G   1.00 M   8.194000 G   -44.99   -31.99
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Ref  0 dBm
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Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  690.000 M 100.00 k 240.540000 M   -59.75   -46.75

 725.000 M    1.000 G 100.00 k 928.775000 M   -59.54   -46.54

   1.000 G    3.000 G   1.00 M   1.412000 G   -45.28   -32.28

   3.000 G    7.000 G   1.00 M   3.508000 G   -44.23   -31.23

   7.000 G    9.000 G   1.00 M   8.196000 G   -44.97   -31.97
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Report No. : FG471420B 

 

 

LTE Band 17 / 10MHz  

Highest Channel / QPSK  Highest Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.2 dB
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3DB
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AVG

Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  690.000 M 100.00 k 239.880000 M   -59.82   -46.82

 725.000 M    1.000 G 100.00 k 913.375000 M   -59.47   -46.47

   1.000 G    3.000 G   1.00 M   1.414000 G   -42.99   -29.99

   3.000 G    7.000 G   1.00 M   3.496000 G   -44.23   -31.23

   7.000 G    9.000 G   1.00 M   8.186000 G   -45.01   -32.01
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Ref  0 dBm
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Start 30 MHz Stop 9 GHz897 MHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  690.000 M 100.00 k 239.880000 M   -59.63   -46.63

 725.000 M    1.000 G 100.00 k 963.975000 M   -59.48   -46.48

   1.000 G    3.000 G   1.00 M   1.414000 G   -44.03   -31.03

   3.000 G    7.000 G   1.00 M   3.516000 G   -44.22   -31.22

   7.000 G    9.000 G   1.00 M   8.196000 G   -45.02   -32.02
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 25 / 1.4MHz  

Lowest Channel / QPSK Lowest Channel / 16QAM 

  

Middle Channel / QPSK Middle Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.9 dB

 

SPUEM
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3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 956.350000 M   -49.26   -36.26

   1.000 G    1.840 G   1.00 M   1.836640 G   -47.80   -34.80

   1.920 G    3.000 G   1.00 M   2.996760 G   -45.37   -32.37

   3.000 G    9.000 G   1.00 M   3.516000 G   -43.04   -30.04

   9.000 G   13.000 G   1.00 M  10.680000 G   -41.18   -28.18

  13.000 G   19.500 G   1.00 M  18.057000 G   -39.22   -26.22
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Ref  0 dBm
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Start 30 MHz Stop 19.5 GHz1.947 GHz/  
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-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 936.950000 M   -49.17   -36.17

   1.000 G    1.840 G   1.00 M   1.776160 G   -47.58   -34.58

   1.920 G    3.000 G   1.00 M   2.998920 G   -45.31   -32.31

   3.000 G    9.000 G   1.00 M   3.504000 G   -43.09   -30.09

   9.000 G   13.000 G   1.00 M  10.704000 G   -41.21   -28.21

  13.000 G   19.500 G   1.00 M  18.057000 G   -39.26   -26.26
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Ref  0 dBm

Offset  12.9 dB
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Start 30 MHz Stop 19.5 GHz1.947 GHz/  
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-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 944.710000 M   -49.23   -36.23

   1.000 G    1.840 G   1.00 M   1.834960 G   -47.70   -34.70

   1.920 G    3.000 G   1.00 M   2.988120 G   -45.28   -32.28

   3.000 G    9.000 G   1.00 M   3.498000 G   -43.05   -30.05

   9.000 G   13.000 G   1.00 M  10.668000 G   -41.17   -28.17

  13.000 G   19.500 G   1.00 M  18.050500 G   -39.26   -26.26
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Ref  0 dBm
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Start 30 MHz Stop 19.5 GHz1.947 GHz/  
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-60
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-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 949.560000 M   -49.17   -36.17

   1.000 G    1.840 G   1.00 M   1.824040 G   -47.69   -34.69

   1.920 G    3.000 G   1.00 M   2.988120 G   -45.37   -32.37

   3.000 G    9.000 G   1.00 M   3.510000 G   -43.07   -30.07

   9.000 G   13.000 G   1.00 M  10.688000 G   -41.13   -28.13

  13.000 G   19.500 G   1.00 M  18.057000 G   -39.21   -26.21
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LTE Band 25 / 1.4MHz  

Highest Channel / QPSK  Highest Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.9 dB
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AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 903.970000 M   -49.62   -36.62

   1.000 G    1.840 G   1.00 M   1.831600 G   -48.02   -35.02

   1.925 G    3.000 G   1.00 M   2.996775 G   -45.70   -32.70

   3.000 G    9.000 G   1.00 M   3.498000 G   -43.43   -30.43

   9.000 G   13.000 G   1.00 M  10.652000 G   -41.82   -28.82

  13.000 G   19.500 G   1.00 M  18.037500 G   -39.60   -26.60
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Start 30 MHz Stop 19.5 GHz1.947 GHz/  
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-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 964.110000 M   -49.62   -36.62

   1.000 G    1.840 G   1.00 M   1.814800 G   -48.11   -35.11

   1.925 G    3.000 G   1.00 M   2.994625 G   -45.76   -32.76

   3.000 G    9.000 G   1.00 M   3.504000 G   -43.49   -30.49

   9.000 G   13.000 G   1.00 M  10.664000 G   -41.79   -28.79

  13.000 G   19.500 G   1.00 M  18.057000 G   -39.59   -26.59
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LTE Band 25 / 3MHz 

Lowest Channel / QPSK Lowest Channel / 16QAM 

  

Middle Channel / QPSK Middle Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.9 dB
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Start 30 MHz Stop 19.5 GHz1.947 GHz/  
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-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 959.260000 M   -49.21   -36.21

   1.000 G    1.840 G   1.00 M   1.801360 G   -47.56   -34.56

   1.920 G    3.000 G   1.00 M   2.991360 G   -45.34   -32.34

   3.000 G    9.000 G   1.00 M   3.504000 G   -42.94   -29.94

   9.000 G   13.000 G   1.00 M  10.692000 G   -41.18   -28.18

  13.000 G   19.500 G   1.00 M  18.063500 G   -39.21   -26.21
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Ref  0 dBm
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Start 30 MHz Stop 19.5 GHz1.947 GHz/  
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-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 939.860000 M   -49.25   -36.25

   1.000 G    1.840 G   1.00 M   1.814800 G   -47.70   -34.70

   1.920 G    3.000 G   1.00 M   2.995680 G   -45.26   -32.26

   3.000 G    9.000 G   1.00 M   3.516000 G   -43.05   -30.05

   9.000 G   13.000 G   1.00 M  10.676000 G   -41.16   -28.16

  13.000 G   19.500 G   1.00 M  18.057000 G   -39.20   -26.20

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  21:16:40

Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 955.380000 M   -49.31   -36.31

   1.000 G    1.840 G   1.00 M   1.834120 G   -47.73   -34.73

   1.920 G    3.000 G   1.00 M   2.992440 G   -45.27   -32.27

   3.000 G    9.000 G   1.00 M   3.510000 G   -43.00   -30.00

   9.000 G   13.000 G   1.00 M  10.664000 G   -41.12   -28.12

  13.000 G   19.500 G   1.00 M  18.063500 G   -39.23   -26.23

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  21:18:39

Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 903.000000 M   -49.23   -36.23

   1.000 G    1.840 G   1.00 M   1.829080 G   -47.62   -34.62

   1.920 G    3.000 G   1.00 M   2.996760 G   -45.37   -32.37

   3.000 G    9.000 G   1.00 M   3.510000 G   -43.01   -30.01

   9.000 G   13.000 G   1.00 M  10.672000 G   -41.16   -28.16

  13.000 G   19.500 G   1.00 M  18.057000 G   -39.14   -26.14
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LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  21:19:38
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 25 / 3MHz 

Highest Channel / QPSK  Highest Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 907.850000 M   -49.54   -36.54

   1.000 G    1.840 G   1.00 M   1.816480 G   -48.19   -35.19

   1.925 G    3.000 G   1.00 M   2.998925 G   -45.64   -32.64

   3.000 G    9.000 G   1.00 M   3.510000 G   -43.44   -30.44

   9.000 G   13.000 G   1.00 M  10.632000 G   -41.67   -28.67

  13.000 G   19.500 G   1.00 M  18.057000 G   -39.53   -26.53

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 15.SEP.2014  18:30:29

Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 904.940000 M   -49.58   -36.58

   1.000 G    1.840 G   1.00 M   1.819840 G   -48.05   -35.05

   1.925 G    3.000 G   1.00 M   2.995700 G   -45.59   -32.59

   3.000 G    9.000 G   1.00 M   3.510000 G   -43.47   -30.47

   9.000 G   13.000 G   1.00 M  10.668000 G   -41.69   -28.69

  13.000 G   19.500 G   1.00 M  18.057000 G   -39.54   -26.54
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 25 / 5MHz 

Lowest Channel / QPSK Lowest Channel / 16QAM 

  

Middle Channel / QPSK Middle Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 937.920000 M   -49.26   -36.26

   1.000 G    1.840 G   1.00 M   1.834120 G   -47.64   -34.64

   1.920 G    3.000 G   1.00 M   2.996760 G   -45.18   -32.18

   3.000 G    9.000 G   1.00 M   3.492000 G   -43.08   -30.08

   9.000 G   13.000 G   1.00 M  10.668000 G   -41.17   -28.17

  13.000 G   19.500 G   1.00 M  18.050500 G   -39.19   -26.19

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  21:30:44

Ref  0 dBm

Offset  12.9 dB

 

SPUEM
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SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 910.760000 M   -49.24   -36.24

   1.000 G    1.840 G   1.00 M   1.836640 G   -47.47   -34.47

   1.920 G    3.000 G   1.00 M   2.994600 G   -45.37   -32.37

   3.000 G    9.000 G   1.00 M   3.510000 G   -43.03   -30.03

   9.000 G   13.000 G   1.00 M  10.640000 G   -41.18   -28.18

  13.000 G   19.500 G   1.00 M  18.050500 G   -39.27   -26.27
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Date: 17.JUL.2014  21:31:42

Ref  0 dBm

Offset  12.9 dB

 

SPUEM
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SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 930.160000 M   -49.01   -36.01

   1.000 G    1.840 G   1.00 M   1.820680 G   -47.75   -34.75

   1.920 G    3.000 G   1.00 M   2.996760 G   -45.21   -32.21

   3.000 G    9.000 G   1.00 M   3.492000 G   -43.03   -30.03

   9.000 G   13.000 G   1.00 M  10.684000 G   -41.16   -28.16

  13.000 G   19.500 G   1.00 M  18.037500 G   -39.19   -26.19
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Date: 17.JUL.2014  21:33:41

Ref  0 dBm

Offset  12.9 dB
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SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 950.530000 M   -49.17   -36.17

   1.000 G    1.840 G   1.00 M   1.837480 G   -47.69   -34.69

   1.920 G    3.000 G   1.00 M   2.799120 G   -45.40   -32.40

   3.000 G    9.000 G   1.00 M   3.516000 G   -43.00   -30.00

   9.000 G   13.000 G   1.00 M  10.668000 G   -41.15   -28.15

  13.000 G   19.500 G   1.00 M  18.063500 G   -39.21   -26.21
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 25 / 5MHz 

Highest Channel / QPSK  Highest Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 934.040000 M   -49.54   -36.54

   1.000 G    1.840 G   1.00 M   1.812280 G   -48.15   -35.15

   1.925 G    3.000 G   1.00 M   2.803275 G   -45.63   -32.63

   3.000 G    9.000 G   1.00 M   3.510000 G   -43.41   -30.41

   9.000 G   13.000 G   1.00 M  10.660000 G   -41.83   -28.83

  13.000 G   19.500 G   1.00 M  18.050500 G   -39.62   -26.62

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  14:12:40

Ref  0 dBm

Offset  12.9 dB
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LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 955.380000 M   -49.54   -36.54

   1.000 G    1.840 G   1.00 M   1.823200 G   -48.19   -35.19

   1.925 G    3.000 G   1.00 M   2.988175 G   -45.57   -32.57

   3.000 G    9.000 G   1.00 M   3.510000 G   -43.48   -30.48

   9.000 G   13.000 G   1.00 M  10.672000 G   -41.85   -28.85

  13.000 G   19.500 G   1.00 M  18.057000 G   -39.62   -26.62
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 25 / 10MHz  

Lowest Channel / QPSK Lowest Channel / 16QAM 

  

Middle Channel / QPSK Middle Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 899.120000 M   -49.26   -36.26

   1.000 G    1.840 G   1.00 M   1.771960 G   -47.51   -34.51

   1.920 G    3.000 G   1.00 M   2.814240 G   -45.32   -32.32

   3.000 G    9.000 G   1.00 M   3.504000 G   -43.07   -30.07

   9.000 G   13.000 G   1.00 M  10.668000 G   -41.11   -28.11

  13.000 G   19.500 G   1.00 M  18.050500 G   -39.25   -26.25

  

  

  

  

  

  

SWP   100 of   100
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Date: 17.JUL.2014  21:45:43

Ref  0 dBm

Offset  12.9 dB
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AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 954.410000 M   -49.18   -36.18

   1.000 G    1.840 G   1.00 M   1.829080 G   -47.72   -34.72

   1.920 G    3.000 G   1.00 M   2.996760 G   -45.23   -32.23

   3.000 G    9.000 G   1.00 M   3.498000 G   -43.02   -30.02

   9.000 G   13.000 G   1.00 M  10.688000 G   -41.09   -28.09

  13.000 G   19.500 G   1.00 M  18.057000 G   -39.22   -26.22

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  21:46:42

Ref  0 dBm

Offset  12.9 dB

 

SPUEM
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LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 917.550000 M   -49.22   -36.22

   1.000 G    1.840 G   1.00 M   1.813960 G   -47.70   -34.70

   1.920 G    3.000 G   1.00 M   2.998920 G   -45.39   -32.39

   3.000 G    9.000 G   1.00 M   3.504000 G   -43.05   -30.05

   9.000 G   13.000 G   1.00 M  10.676000 G   -41.16   -28.16

  13.000 G   19.500 G   1.00 M  18.057000 G   -39.22   -26.22
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Date: 17.JUL.2014  21:48:41

Ref  0 dBm

Offset  12.9 dB
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LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 956.350000 M   -49.25   -36.25

   1.000 G    1.840 G   1.00 M   1.832440 G   -47.62   -34.62

   1.920 G    3.000 G   1.00 M   2.993520 G   -45.40   -32.40

   3.000 G    9.000 G   1.00 M   3.516000 G   -43.03   -30.03

   9.000 G   13.000 G   1.00 M  10.688000 G   -41.08   -28.08

  13.000 G   19.500 G   1.00 M  18.063500 G   -39.22   -26.22
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 25 / 10MHz  

Highest Channel / QPSK  Highest Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 962.170000 M   -49.56   -36.56

   1.000 G    1.840 G   1.00 M   1.795480 G   -48.12   -35.12

   1.925 G    3.000 G   1.00 M   2.991400 G   -45.73   -32.73

   3.000 G    9.000 G   1.00 M   3.522000 G   -43.48   -30.48

   9.000 G   13.000 G   1.00 M  10.672000 G   -41.91   -28.91

  13.000 G   19.500 G   1.00 M  18.044000 G   -39.56   -26.56
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Date: 18.JUL.2014  14:20:34

Ref  0 dBm

Offset  12.9 dB
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AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 951.500000 M   -49.51   -36.51

   1.000 G    1.840 G   1.00 M   1.833280 G   -48.06   -35.06

   1.925 G    3.000 G   1.00 M   2.994625 G   -45.66   -32.66

   3.000 G    9.000 G   1.00 M   3.510000 G   -43.42   -30.42

   9.000 G   13.000 G   1.00 M  10.688000 G   -41.87   -28.87

  13.000 G   19.500 G   1.00 M  18.063500 G   -39.58   -26.58
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LTE Band 25 / 15MHz  

Lowest Channel / QPSK Lowest Channel / 16QAM 

  

Middle Channel / QPSK Middle Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 925.310000 M   -49.20   -36.20

   1.000 G    1.840 G   1.00 M   1.792960 G   -47.62   -34.62

   1.920 G    3.000 G   1.00 M   2.997840 G   -45.28   -32.28

   3.000 G    9.000 G   1.00 M   3.492000 G   -43.07   -30.07

   9.000 G   13.000 G   1.00 M  10.680000 G   -41.14   -28.14

  13.000 G   19.500 G   1.00 M  18.057000 G   -39.20   -26.20
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Ref  0 dBm

Offset  12.9 dB
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3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 937.920000 M   -49.24   -36.24

   1.000 G    1.840 G   1.00 M   1.805560 G   -47.68   -34.68

   1.920 G    3.000 G   1.00 M   2.992440 G   -45.35   -32.35

   3.000 G    9.000 G   1.00 M   3.510000 G   -43.02   -30.02

   9.000 G   13.000 G   1.00 M  10.680000 G   -41.15   -28.15

  13.000 G   19.500 G   1.00 M  18.057000 G   -39.21   -26.21

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  22:01:42

Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 928.220000 M   -49.14   -36.14

   1.000 G    1.840 G   1.00 M   1.820680 G   -47.75   -34.75

   1.920 G    3.000 G   1.00 M   2.997840 G   -45.18   -32.18

   3.000 G    9.000 G   1.00 M   3.516000 G   -43.00   -30.00

   9.000 G   13.000 G   1.00 M  10.672000 G   -41.07   -28.07

  13.000 G   19.500 G   1.00 M  18.050500 G   -39.21   -26.21

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  22:03:42

Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 924.340000 M   -49.26   -36.26

   1.000 G    1.840 G   1.00 M   1.824040 G   -47.62   -34.62

   1.920 G    3.000 G   1.00 M   2.811000 G   -45.37   -32.37

   3.000 G    9.000 G   1.00 M   3.504000 G   -43.03   -30.03

   9.000 G   13.000 G   1.00 M  10.676000 G   -41.08   -28.08

  13.000 G   19.500 G   1.00 M  18.063500 G   -39.20   -26.20

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  22:04:40
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 25 / 15MHz  

Highest Channel / QPSK  Highest Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 963.140000 M   -49.62   -36.62

   1.000 G    1.840 G   1.00 M   1.815640 G   -48.07   -35.07

   1.925 G    3.000 G   1.00 M   2.996775 G   -45.72   -32.72

   3.000 G    9.000 G   1.00 M   3.504000 G   -43.38   -30.38

   9.000 G   13.000 G   1.00 M  10.676000 G   -41.87   -28.87

  13.000 G   19.500 G   1.00 M  18.050500 G   -39.55   -26.55

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  14:28:23

Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 924.340000 M   -49.61   -36.61

   1.000 G    1.840 G   1.00 M   1.823200 G   -48.03   -35.03

   1.925 G    3.000 G   1.00 M   2.998925 G   -45.61   -32.61

   3.000 G    9.000 G   1.00 M   3.504000 G   -43.38   -30.38

   9.000 G   13.000 G   1.00 M  10.688000 G   -41.86   -28.86

  13.000 G   19.500 G   1.00 M  18.050500 G   -39.62   -26.62

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  14:29:33
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 25 / 20MHz 

Lowest Channel / QPSK Lowest Channel / 16QAM 

  

Middle Channel / QPSK Middle Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 971.870000 M   -49.29   -36.29

   1.000 G    1.840 G   1.00 M   1.827400 G   -47.76   -34.76

   1.920 G    3.000 G   1.00 M   2.997840 G   -45.22   -32.22

   3.000 G    9.000 G   1.00 M   3.504000 G   -43.08   -30.08

   9.000 G   13.000 G   1.00 M  10.660000 G   -41.17   -28.17

  13.000 G   19.500 G   1.00 M  18.050500 G   -39.20   -26.20

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  22:15:44

Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 967.020000 M   -49.30   -36.30

   1.000 G    1.840 G   1.00 M   1.828240 G   -47.69   -34.69

   1.920 G    3.000 G   1.00 M   3.000000 G   -45.26   -32.26

   3.000 G    9.000 G   1.00 M   3.498000 G   -43.01   -30.01

   9.000 G   13.000 G   1.00 M  10.656000 G   -41.18   -28.18

  13.000 G   19.500 G   1.00 M  18.050500 G   -39.23   -26.23

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  22:16:43

Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 954.410000 M   -49.10   -36.10

   1.000 G    1.840 G   1.00 M   1.829080 G   -47.76   -34.76

   1.920 G    3.000 G   1.00 M   2.994600 G   -45.26   -32.26

   3.000 G    9.000 G   1.00 M   3.510000 G   -43.05   -30.05

   9.000 G   13.000 G   1.00 M  10.668000 G   -41.13   -28.13

  13.000 G   19.500 G   1.00 M  18.057000 G   -39.17   -26.17

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 17.JUL.2014  22:18:42

Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 923.370000 M   -49.24   -36.24

   1.000 G    1.840 G   1.00 M   1.836640 G   -47.64   -34.64

   1.920 G    3.000 G   1.00 M   2.998920 G   -45.37   -32.37

   3.000 G    9.000 G   1.00 M   3.504000 G   -43.09   -30.09

   9.000 G   13.000 G   1.00 M  10.676000 G   -41.12   -28.12

  13.000 G   19.500 G   1.00 M  18.057000 G   -39.19   -26.19

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_
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 SPORTON INTERNATIONAL INC. Page Number : A207 of A214  

TEL : 886-3-327-3456 Report Issued Date : Nov. 13, 2014 

FAX : 886-3-328-4978 Report Version : Rev. 02 

FCC ID : L6ARHG160LW Report Template No.: BU5-FGLTE Version 1.3 

 

 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 25 / 20MHz  

Highest Channel / QPSK  Highest Channel / 16QAM 

  

  

Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 984.480000 M   -49.54   -36.54

   1.000 G    1.840 G   1.00 M   1.778680 G   -48.09   -35.09

   1.925 G    3.000 G   1.00 M   2.996775 G   -45.68   -32.68

   3.000 G    9.000 G   1.00 M   3.510000 G   -43.47   -30.47

   9.000 G   13.000 G   1.00 M  10.676000 G   -41.89   -28.89

  13.000 G   19.500 G   1.00 M  18.070000 G   -39.64   -26.64

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  14:36:12

Ref  0 dBm

Offset  12.9 dB

 

SPUEM

 A 

SGL

LVL

3DB

*1

AVG

Start 30 MHz Stop 19.5 GHz1.947 GHz/  

-90

-80

-70

-60

-50

-40

-30

-20

-10

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 952.470000 M   -49.59   -36.59

   1.000 G    1.840 G   1.00 M   1.819000 G   -48.15   -35.15

   1.925 G    3.000 G   1.00 M   2.996775 G   -45.63   -32.63

   3.000 G    9.000 G   1.00 M   3.510000 G   -43.48   -30.48

   9.000 G   13.000 G   1.00 M  10.672000 G   -41.86   -28.86

  13.000 G   19.500 G   1.00 M  18.057000 G   -39.64   -26.64

  

  

  

  

  

  

SWP   100 of   100

LIMIT CHECK   PASS_SPULIN_

Date: 18.JUL.2014  14:37:21
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

Frequency Stability 

 

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit 

Temperature 

(°C) 

Voltage  

(Volt) 

BW 10MHz Note 2. 

Deviation (ppm) Result 

50 Normal Voltage 0.0010 

PASS 

40 Normal Voltage 0.0005 

30 Normal Voltage 0.0023 

20(Ref.) Normal Voltage 0.0000 

10 Normal Voltage 0.0009 

0 Normal Voltage 0.0012 

-10 Normal Voltage 0.0016 

-20 Normal Voltage 0.0010 

-30 Normal Voltage 0.0004 

20 Maximum Voltage 0.0015 

20 Normal Voltage 0.0000 

20 Battery End Point 0.0019 

Note:  

1. Normal Voltage = 3.80V; Battery End Point (BEP) = 3.60 V; Maximum Voltage =4.20 V 

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on the 

frequency deviation measured is small. 
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

Test Conditions LTE Band 4 (QPSK) / Middle Channel  Limit   

Temperature 

(°C) 

Voltage 

(Volt) 

BW 10MHz Note 2. 

Deviation (ppm) Result 

50 Normal Voltage 0.0026  

PASS 

40 Normal Voltage 0.0008  

30 Normal Voltage 0.0012  

20(Ref.) Normal Voltage 0.0000  

10 Normal Voltage 0.0006  

0 Normal Voltage 0.0005  

-10 Normal Voltage 0.0006  

-20 Normal Voltage 0.0025  

-30 Normal Voltage 0.0003  

20 Maximum Voltage 0.0008  

20 Normal Voltage 0.0000  

20 Battery End Point 0.0014  

Note:  

1. Normal Voltage = 3.80V; Battery End Point (BEP) = 3.60 V; Maximum Voltage =4.20 V 

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on the 

frequency deviation measured is small. 
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

Test Conditions LTE Band 5 (QPSK) / Middle Channel  Limit   

Temperature 

(°C) 

Voltage 

(Volt) 

BW 10MHz 2.5 ppm 

Deviation (ppm) Result 

50 Normal Voltage 0.0036  

PASS 

40 Normal Voltage 0.0017  

30 Normal Voltage 0.0010  

20(Ref.) Normal Voltage 0.0000  

10 Normal Voltage 0.0006  

0 Normal Voltage 0.0013  

-10 Normal Voltage 0.0036  

-20 Normal Voltage 0.0020  

-30 Normal Voltage 0.0023  

20 Maximum Voltage 0.0029  

20 Normal Voltage 0.0000  

20 Battery End Point 0.0014  

Note: Normal Voltage = 3.80V; Battery End Point (BEP) = 3.60 V; Maximum Voltage =4.20 V  

 

  



 

 SPORTON INTERNATIONAL INC. Page Number : A211 of A214  

TEL : 886-3-327-3456 Report Issued Date : Nov. 13, 2014 

FAX : 886-3-328-4978 Report Version : Rev. 02 

FCC ID : L6ARHG160LW Report Template No.: BU5-FGLTE Version 1.3 

 

 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

Test Conditions LTE Band 7 (QPSK) / Middle Channel  Limit   

Temperature 

(°C) 

Voltage 

(Volt) 

BW 10MHz Note 2. 

Deviation (ppm) Result 

50 Normal Voltage 0.0008  

PASS 

40 Normal Voltage 0.0019  

30 Normal Voltage 0.0011  

20(Ref.) Normal Voltage 0.0000  

10 Normal Voltage 0.0007  

0 Normal Voltage 0.0002  

-10 Normal Voltage 0.0013  

-20 Normal Voltage 0.0000  

-30 Normal Voltage 0.0013  

20 Maximum Voltage 0.0001  

20 Normal Voltage 0.0000  

20 Battery End Point 0.0007  

Note:  

1. Normal Voltage = 3.80V; Battery End Point (BEP) = 3.60 V; Maximum Voltage =4.20 V 

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on the 

frequency deviation measured is small. 
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit 

Temperature 

(°C) 

Voltage 

(Volt) 

BW 10MHz Note 2. 

Deviation (ppm) Result 

50 Normal Voltage 0.0028 

PASS 

40 Normal Voltage 0.0133 

30 Normal Voltage 0.0026 

20(Ref.) Normal Voltage 0.0000 

10 Normal Voltage 0.0121 

0 Normal Voltage 0.0147 

-10 Normal Voltage 0.0137 

-20 Normal Voltage 0.0019 

-30 Normal Voltage 0.0020 

20 Maximum Voltage 0.0119 

20 Normal Voltage 0.0000 

20 Battery End Point 0.0019 

Note:  

1. Normal Voltage = 3.80V; Battery End Point (BEP) = 3.60 V; Maximum Voltage =4.20 V 

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on the 

frequency deviation measured is small. 

 

  



 

 SPORTON INTERNATIONAL INC. Page Number : A213 of A214  

TEL : 886-3-327-3456 Report Issued Date : Nov. 13, 2014 

FAX : 886-3-328-4978 Report Version : Rev. 02 

FCC ID : L6ARHG160LW Report Template No.: BU5-FGLTE Version 1.3 

 

 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

Test Conditions LTE Band 17 (QPSK) / Middle Channel  Limit   

Temperature 

(°C) 

Voltage 

(Volt) 

BW 10MHz Note 2. 

Deviation (ppm) Result 

50 Normal Voltage 0.0007  

PASS 

40 Normal Voltage 0.0025  

30 Normal Voltage 0.0017  

20(Ref.) Normal Voltage 0.0000  

10 Normal Voltage 0.0021  

0 Normal Voltage 0.0013  

-10 Normal Voltage 0.0025  

-20 Normal Voltage 0.0006  

-30 Normal Voltage 0.0011  

20 Maximum Voltage 0.0017  

20 Normal Voltage 0.0000  

20 Battery End Point 0.0013  

Note:  

1. Normal Voltage = 3.80V; Battery End Point (BEP) = 3.60 V; Maximum Voltage =4.20 V 

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on the 

frequency deviation measured is small. 
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit 

Temperature 

(°C) 

Voltage 

(Volt) 

BW 10MHz Note 2. 

Deviation (ppm) Result 

50 Normal Voltage 0.0040 

PASS 

40 Normal Voltage 0.0037 

30 Normal Voltage 0.0007 

20(Ref.) Normal Voltage 0.0000 

10 Normal Voltage 0.0038 

0 Normal Voltage 0.0003 

-10 Normal Voltage 0.0006 

-20 Normal Voltage 0.0046 

-30 Normal Voltage 0.0047 

20 Maximum Voltage 0.0006 

20 Normal Voltage 0.0000 

20 Battery End Point 0.0012 

Note:  

1. Normal Voltage = 3.80V; Battery End Point (BEP) = 3.60 V; Maximum Voltage =4.20 V 

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on the 

frequency deviation measured is small. 
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

Appendix B. Test Results of Radiated Test 

ERP/EIRP 
  

LTE Band 2 / 1.4MHz 

Channel Modulation 
RB Horizontal Vertical 

Size Offset EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W) 

Lowest 

QPSK 

1 0 22.40 0.174 23.26 0.212 

Middle 1 0 22.36 0.172 23.28 0.213 

Highest 1 0 21.20 0.132 22.53 0.179 

Lowest 

16QAM 

1 0 21.35 0.136 22.29 0.169 

Middle 1 0 21.37 0.137 22.34 0.171 

Highest 1 0 20.26 0.106 21.56 0.143 

Limit EIRP < 2W Result PASS 
 

LTE Band 2 / 3MHz 

Channel Modulation 
RB Horizontal Vertical 

Size Offset EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W) 

Lowest 

QPSK 

1 0 22.38 0.173 23.24 0.211 

Middle 1 0 22.22 0.167 23.24 0.211 

Highest 1 0 21.24 0.133 22.55 0.180 

Lowest 

16QAM 

1 0 21.33 0.136 22.29 0.169 

Middle 1 0 21.25 0.133 22.28 0.169 

Highest 1 0 20.28 0.107 21.54 0.143 

Limit EIRP < 2W Result PASS 
 

LTE Band 2 / 5MHz 

Channel Modulation 
RB Horizontal Vertical 

Size Offset EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W) 

Lowest 

QPSK 

1 0 22.33 0.171 23.23 0.210 

Middle 1 0 22.04 0.160 23.13 0.206 

Highest 1 0 21.58 0.144 22.61 0.182 

Lowest 

16QAM 

1 0 21.32 0.136 22.20 0.166 

Middle 1 0 21.08 0.128 22.11 0.163 

Highest 1 0 20.54 0.113 21.60 0.145 

Limit EIRP < 2W Result PASS 
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 2 / 10MHz 

Channel Modulation 
RB Horizontal Vertical 

Size Offset EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W) 

Lowest 

QPSK 

1 0 22.11 0.163 23.32 0.215 

Middle 1 0 21.93 0.156 23.14 0.206 

Highest 1 0 22.01 0.159 22.97 0.198 

Lowest 

16QAM 

1 0 21.16 0.131 22.36 0.172 

Middle 1 0 21.01 0.126 22.17 0.165 

Highest 1 0 21.03 0.127 21.89 0.155 

Limit EIRP < 2W Result PASS 
 

LTE Band 2 / 15MHz 

Channel Modulation 
RB Horizontal Vertical 

Size Offset EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W) 

Lowest 

QPSK 

1 0 22.09 0.162 23.31 0.214 

Middle 1 0 22.14 0.164 23.38 0.218 

Highest 1 0 22.09 0.162 23.11 0.205 

Lowest 

16QAM 

1 0 21.08 0.128 22.31 0.170 

Middle 1 0 21.16 0.131 22.34 0.171 

Highest 1 0 21.10 0.129 22.17 0.165 

Limit EIRP < 2W Result PASS 
 

LTE Band 2 / 20MHz 

Channel Modulation 
RB Horizontal Vertical 

Size Offset EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W) 

Lowest 

QPSK 

1 0 22.06 0.161 23.30 0.214 

Middle 1 0 22.17 0.165 23.35 0.216 

Highest 1 0 22.07 0.161 22.95 0.197 

Lowest 

16QAM 

1 0 21.11 0.129 22.31 0.170 

Middle 1 0 21.22 0.132 22.33 0.171 

Highest 1 0 21.15 0.130 21.15 0.130 

Limit EIRP < 2W Result PASS 
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LTE Band 4 / 1.4MHz 

Channel Modulation 
RB Horizontal Vertical 

Size Offset EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W) 

Lowest 

QPSK 

1 0 23.05 0.202 23.79 0.239 

Middle 1 0 23.17 0.207 23.80 0.240 

Highest 1 0 23.32 0.215 24.15 0.260 

Lowest 

16QAM 

1 0 22.02 0.159 22.76 0.189 

Middle 1 0 22.09 0.162 22.73 0.187 

Highest 1 0 22.17 0.165 22.17 0.165 

Limit EIRP < 1W Result PASS 
 

LTE Band 4 / 3MHz 

Channel Modulation 
RB Horizontal Vertical 

Size Offset EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W) 

Lowest 

QPSK 

1 0 23.18 0.208 23.72 0.236 

Middle 1 0 23.23 0.210 23.72 0.236 

Highest 1 0 23.29 0.213 24.02 0.252 

Lowest 

16QAM 

1 0 22.10 0.162 22.66 0.185 

Middle 1 0 22.18 0.165 22.71 0.187 

Highest 1 0 22.23 0.167 23.05 0.202 

Limit EIRP < 1W Result PASS 
 

LTE Band 4 / 5MHz 

Channel Modulation 
RB Horizontal Vertical 

Size Offset EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W) 

Lowest 

QPSK 

1 0 23.23 0.210 23.62 0.230 

Middle 1 0 23.23 0.210 23.69 0.234 

Highest 1 0 23.28 0.213 24.18 0.262 

Lowest 

16QAM 

1 0 22.19 0.166 22.57 0.181 

Middle 1 0 22.21 0.166 22.65 0.184 

Highest 1 0 22.22 0.167 23.06 0.202 

Limit EIRP < 1W Result PASS 
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LTE Band 4/ 10MHz 

Channel Modulation 
RB Horizontal Vertical 

Size Offset EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W) 

Lowest 

QPSK 

1 0 23.25 0.211 23.63 0.231 

Middle 1 0 22.97 0.198 23.68 0.233 

Highest 1 0 23.10 0.204 24.41 0.276 

Lowest 

16QAM 

1 0 22.22 0.167 22.61 0.182 

Middle 1 0 21.95 0.157 22.67 0.185 

Highest 1 0 21.96 0.157 23.36 0.217 

Limit EIRP < 1W Result PASS 
 

LTE Band 4 / 15MHz 

Channel Modulation 
RB Horizontal Vertical 

Size Offset EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W) 

Lowest 

QPSK 

1 0 23.01 0.200 23.78 0.239 

Middle 1 0 22.74 0.188 23.82 0.241 

Highest 1 0 23.45 0.221 23.69 0.234 

Lowest 

16QAM 

1 0 22.05 0.160 22.72 0.187 

Middle 1 0 21.71 0.148 22.78 0.190 

Highest 1 0 22.44 0.175 22.70 0.186 

Limit EIRP < 1W Result PASS 
 

LTE Band 4 / 20MHz 

Channel Modulation 
RB Horizontal Vertical 

Size Offset EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W) 

Lowest 

QPSK 

1 0 22.98 0.199 23.84 0.242 

Middle 1 0 22.88 0.194 23.82 0.241 

Highest 1 0 22.99 0.199 24.01 0.252 

Lowest 

16QAM 

1 0 21.92 0.156 22.80 0.191 

Middle 1 0 21.85 0.153 22.77 0.189 

Highest 1 0 22.02 0.159 22.98 0.199 

Limit EIRP < 1W Result PASS 
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LTE Band 5 / 1.4MHz 

Channel Modulation 
RB Horizontal Vertical 

Size Offset ERP(dBm) ERP(W) ERP(dBm) ERP(W) 

Lowest 

QPSK 

1 0 10.38 0.011 18.80 0.076 

Middle 1 0 10.35 0.011 19.05 0.080 

Highest 1 0 10.02 0.010 19.12 0.082 

Lowest 

16QAM 

1 0 9.33 0.009 17.76 0.060 

Middle 1 0 9.33 0.009 18.00 0.063 

Highest 1 0 9.03 0.008 17.93 0.062 

Limit ERP < 7W Result PASS 
 

LTE Band 5 / 3MHz 

Channel Modulation 
RB Horizontal Vertical 

Size Offset ERP(dBm) ERP(W) ERP(dBm) ERP(W) 

Lowest 

QPSK 

1 0 10.34 0.011 18.78 0.076 

Middle 1 0 10.29 0.011 18.96 0.079 

Highest 1 0 9.93 0.010 19.04 0.080 

Lowest 

16QAM 

1 0 9.19 0.008 17.73 0.059 

Middle 1 0 9.26 0.008 17.91 0.062 

Highest 1 0 8.89 0.008 17.75 0.060 

Limit ERP < 7W Result PASS 
 

LTE Band 5 / 5MHz 

Channel Modulation 
RB Horizontal Vertical 

Size Offset ERP(dBm) ERP(W) ERP(dBm) ERP(W) 

Lowest 

QPSK 

1 0 10.24 0.011 18.79 0.076 

Middle 1 0 10.20 0.010 18.93 0.078 

Highest 1 0 10.01 0.010 19.09 0.081 

Lowest 

16QAM 

1 0 9.22 0.008 17.63 0.058 

Middle 1 0 9.12 0.008 17.94 0.062 

Highest 1 0 9.02 0.008 17.94 0.062 

Limit ERP < 7W Result PASS 
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LTE Band 5 / 10MHz 

Channel Modulation 
RB Horizontal Vertical 

Size Offset ERP(dBm) ERP(W) ERP(dBm) ERP(W) 

Lowest 

QPSK 

1 0 10.02 0.010 18.68 0.074 

Middle 1 0 9.97 0.010 18.76 0.075 

Highest 1 0 10.05 0.010 19.03 0.080 

Lowest 

16QAM 

1 0 9.00 0.008 17.60 0.058 

Middle 1 0 8.95 0.008 17.71 0.059 

Highest 1 0 8.97 0.008 17.94 0.062 

Limit ERP < 7W Result PASS 
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LTE Band 7 / 5MHz 

Channel Modulation 
RB Horizontal Vertical 

Size Offset EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W) 

Lowest 

QPSK 

1 0 22.46 0.176 21.52 0.142 

Middle 1 0 22.67 0.185 22.43 0.175 

Highest 1 0 21.78 0.151 22.35 0.172 

Lowest 

16QAM 

1 0 21.55 0.143 20.70 0.117 

Middle 1 0 21.79 0.151 21.62 0.145 

Highest 1 0 20.92 0.124 21.65 0.146 

Limit EIRP < 2W Result PASS 
 

LTE Band 7 / 10MHz 

Channel Modulation 
RB Horizontal Vertical 

Size Offset EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W) 

Lowest 

QPSK 

1 0 22.83 0.192 21.71 0.148 

Middle 1 0 23.04 0.201 22.37 0.173 

Highest 1 0 22.23 0.167 22.52 0.179 

Lowest 

16QAM 

1 0 21.89 0.155 20.78 0.120 

Middle 1 0 22.07 0.161 21.44 0.139 

Highest 1 0 21.30 0.135 21.57 0.144 

Limit EIRP < 2W Result PASS 
 

LTE Band 7 / 15MHz 

Channel Modulation 
RB Horizontal Vertical 

Size Offset EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W) 

Lowest 

QPSK 

1 0 22.80 0.191 21.69 0.148 

Middle 1 0 22.99 0.199 22.32 0.171 

Highest 1 0 22.41 0.174 22.37 0.173 

Lowest 

16QAM 

1 0 21.85 0.153 20.84 0.121 

Middle 1 0 21.98 0.158 21.42 0.139 

Highest 1 0 21.52 0.142 21.46 0.140 

Limit EIRP < 2W Result PASS 
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LTE Band 7 / 20MHz 

Channel Modulation 
RB Horizontal Vertical 

Size Offset EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W) 

Lowest 

QPSK 

1 0 22.76 0.189 21.69 0.148 

Middle 1 0 23.03 0.201 22.19 0.166 

Highest 1 0 22.67 0.185 22.46 0.176 

Lowest 

16QAM 

1 0 21.77 0.150 20.80 0.120 

Middle 1 0 22.04 0.160 21.29 0.135 

Highest 1 0 21.75 0.150 21.84 0.153 

Limit EIRP < 2W Result PASS 
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LTE Band 13 / 5MHz 

Channel Modulation 
RB Horizontal Vertical 

Size Offset ERP(dBm) ERP(W) ERP(dBm) ERP(W) 

Lowest 

QPSK 

1 0 17.94 0.062 8.60 0.007 

Middle 1 0 17.80 0.060 8.36 0.007 

Highest 1 0 17.65 0.058 8.25 0.007 

Lowest 

16QAM 

1 0 16.88 0.049 7.52 0.006 

Middle 1 0 16.75 0.047 7.27 0.005 

Highest 1 0 16.69 0.047 7.25 0.005 

Limit ERP < 3W Result PASS 
 

LTE Band 13 / 10MHz 

Channel Modulation 
RB Horizontal Vertical 

Size Offset ERP(dBm) ERP(W) ERP(dBm) ERP(W) 

Lowest 

QPSK 

1 0 - - - - 

Middle 1 0 17.92 0.062 8.53 0.007 

Highest 1 0 - - - - 

Lowest 

16QAM 

1 0 - - - - 

Middle 1 0 16.86 0.049 7.49 0.006 

Highest 1 0 - - - - 

Limit ERP < 3W Result PASS 
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LTE Band 17 / 5MHz 

Channel Modulation 
RB Horizontal Vertical 

Size Offset ERP(dBm) ERP(W) ERP(dBm) ERP(W) 

Lowest 

QPSK 

1 0 4.95 0.003 16.65 0.046 

Middle 1 0 5.91 0.004 17.18 0.052 

Highest 1 0 6.10 0.004 17.09 0.051 

Lowest 

16QAM 

1 0 3.90 0.002 15.60 0.036 

Middle 1 0 4.87 0.003 16.14 0.041 

Highest 1 0 5.06 0.003 16.03 0.040 

Limit ERP < 3W Result PASS 
 

LTE Band 17 / 10MHz 

Channel Modulation 
RB Horizontal Vertical 

Size Offset ERP(dBm) ERP(W) ERP(dBm) ERP(W) 

Lowest 

QPSK 

1 0 4.81 0.003 16.76 0.047 

Middle 1 0 5.15 0.003 16.98 0.050 

Highest 1 0 5.62 0.004 17.11 0.051 

Lowest 

16QAM 

1 0 3.76 0.002 15.71 0.037 

Middle 1 0 4.10 0.003 15.94 0.039 

Highest 1 0 4.55 0.003 16.03 0.040 

Limit ERP < 3W Result PASS 
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LTE Band 25 / 1.4MHz 

Channel Modulation 
RB Horizontal Vertical 

Size Offset EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W) 

Lowest 

QPSK 

1 0 22.40 0.174 23.26 0.212 

Middle 1 0 22.36 0.172 23.28 0.213 

Highest 1 0 21.72 0.149 23.74 0.237 

Lowest 

16QAM 

1 0 21.35 0.136 22.29 0.169 

Middle 1 0 21.37 0.137 22.34 0.171 

Highest 1 0 20.70 0.117 22.73 0.187 

Limit EIRP < 2W Result PASS 
 

LTE Band 25 / 3MHz 

Channel Modulation 
RB Horizontal Vertical 

Size Offset EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W) 

Lowest 

QPSK 

1 0 22.38 0.173 23.24 0.211 

Middle 1 0 22.22 0.167 23.24 0.211 

Highest 1 0 21.52 0.142 23.28 0.213 

Lowest 

16QAM 

1 0 21.33 0.136 22.29 0.169 

Middle 1 0 21.25 0.133 22.28 0.169 

Highest 1 0 20.43 0.110 22.22 0.167 

Limit EIRP < 2W Result PASS 
 

LTE Band 25 / 5MHz 

Channel Modulation 
RB Horizontal Vertical 

Size Offset EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W) 

Lowest 

QPSK 

1 0 22.33 0.171 23.23 0.210 

Middle 1 0 22.04 0.160 23.13 0.206 

Highest 1 0 21.49 0.141 22.97 0.198 

Lowest 

16QAM 

1 0 21.32 0.136 22.20 0.166 

Middle 1 0 21.08 0.128 22.11 0.163 

Highest 1 0 20.37 0.109 21.85 0.153 

Limit EIRP < 2W Result PASS 
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LTE Band 25 / 10MHz 

Channel Modulation 
RB Horizontal Vertical 

Size Offset EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W) 

Lowest 

QPSK 

1 0 22.11 0.163 23.32 0.215 

Middle 1 0 21.93 0.156 23.14 0.206 

Highest 1 0 21.82 0.152 22.95 0.197 

Lowest 

16QAM 

1 0 21.16 0.131 22.36 0.172 

Middle 1 0 21.01 0.126 22.17 0.165 

Highest 1 0 20.69 0.117 21.85 0.153 

Limit EIRP < 2W Result PASS 
 

LTE Band 25 / 15MHz 

Channel Modulation 
RB Horizontal Vertical 

Size Offset EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W) 

Lowest 

QPSK 

1 0 22.09 0.162 23.31 0.214 

Middle 1 0 22.14 0.164 23.38 0.218 

Highest 1 0 22.28 0.169 23.13 0.206 

Lowest 

16QAM 

1 0 21.08 0.128 22.31 0.170 

Middle 1 0 21.16 0.131 22.34 0.171 

Highest 1 0 21.12 0.129 22.03 0.160 

Limit EIRP < 2W Result PASS 
 

LTE Band 25 / 20MHz 

Channel Modulation 
RB Horizontal Vertical 

Size Offset EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W) 

Lowest 

QPSK 

1 0 22.06 0.161 23.30 0.214 

Middle 1 0 22.17 0.165 23.35 0.216 

Highest 1 0 22.15 0.164 23.28 0.213 

Lowest 

16QAM 

1 0 21.11 0.129 22.31 0.170 

Middle 1 0 21.22 0.132 22.33 0.171 

Highest 1 0 21.08 0.128 22.18 0.165 

Limit EIRP < 2W Result PASS 
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Radiated Spurious Emission 
 

LTE Band 2 / 1.4MHz / QPSK / RB Size 1 Offset 0 

Channel 
Frequency 

( MHz ) 

EIRP 

( dBm ) 

Limit 

( dBm ) 

Over 

Limit 

( dB ) 

SPA 

Reading 

(dBm) 

S.G. 

Power 

( dBm ) 

TX Cable 

loss 

( dB ) 

TX Antenna 

Gain 

(dBi) 

Polarization 

(H/V) 

Lowest 

3700 -48.62 -13 -35.62 -66.19 -55.19 1.67 8.24 H 

5550 -44.82 -13 -31.82 -67.04 -51.89 2.65 9.72 H 

7400 -32.87 -13 -19.87 -62.04 -42.01 2.46 11.60 H 

3700 -48.79 -13 -35.79 -67.01 -55.36 1.67 8.24 V 

5550 -45.34 -13 -32.34 -68.36 -52.41 2.65 9.72 V 

7400 -33.25 -13 -20.25 -62.13 -42.39 2.46 11.60 V 

Middle 

3758.6 -49.54 -13 -36.54 -67.01 -56.16 1.69 8.31 H 

5637.9 -45.14 -13 -32.14 -68.07 -52.19 2.70 9.75 H 

7517.2 -35.24 -13 -22.24 -64.57 -44.63 2.42 11.81 H 

3758.6 -48.64 -13 -35.64 -67.54 -55.26 1.69 8.31 V 

5637.9 -45.14 -13 -32.14 -67.74 -52.19 2.70 9.75 V 

7517.2 -36.22 -13 -23.22 -65.6 -45.61 2.42 11.81 V 

Highest 

3819 -49.76 -13 -36.76 -67.37 -54.29 1.70 8.38 H 

5725 -44.30 -13 -31.30 -67.8 -49.19 2.75 9.79 H 

7634 -37.93 -13 -24.93 -66.65 -45.27 2.39 11.88 H 

3819 -46.70 -13 -33.70 -65.47 -51.23 1.70 8.38 V 

5725.8 -45.32 -13 -32.32 -68.73 -50.21 2.75 9.79 V 

7634.4 -38.97 -13 -25.97 -66.94 -46.31 2.39 11.88 V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 
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LTE Band 2 / 3MHz / QPSK / RB Size 1 Offset 0 

Channel 
Frequency 

( MHz ) 

EIRP 

( dBm ) 

Limit 

( dBm ) 

Over 

Limit 

( dB ) 

SPA 

Reading 

(dBm) 

S.G. 

Power 

( dBm ) 

TX Cable 

loss 

( dB ) 

TX Antenna 

Gain 

(dBi) 

Polarization 

(H/V) 

Lowest 

3700 -49.64 -13 -36.64 -66.75 -56.21 1.67 8.24 H 

5548 -46.17 -13 -33.17 -68.44 -53.24 2.65 9.72 H 

7403 -33.70 -13 -20.70 -62.84 -42.85 2.46 11.61 H 

3700 -48.64 -13 -35.64 -66.79 -55.21 1.67 8.24 V 

5548 -45.78 -13 -32.78 -68.06 -52.85 2.65 9.72 V 

7403 -33.96 -13 -20.96 -62.9 -43.11 2.46 11.61 V 

Middle 

3756 -48.95 -13 -35.95 -66.55 -55.57 1.68 8.31 H 

5639 -44.91 -13 -31.91 -67.64 -51.96 2.71 9.76 H 

7515 -35.83 -13 -22.83 -65.18 -45.21 2.42 11.81 H 

3756 -49.02 -13 -36.02 -67.4 -55.64 1.68 8.31 V 

5639 -44.43 -13 -31.43 -67.18 -51.48 2.71 9.76 V 

7515 -36.23 -13 -23.23 -65.27 -45.61 2.42 11.81 V 

Highest 

3812 -49.12 -13 -36.12 -66.87 -53.64 1.70 8.37 H 

5723 -44.93 -13 -31.93 -68.12 -49.82 2.75 9.79 H 

7627 -37.76 -13 -24.76 -65.99 -45.1 2.39 11.88 H 

3812 -47.82 -13 -34.82 -66.62 -52.34 1.70 8.37 V 

5723 -44.97 -13 -31.97 -68.18 -49.86 2.75 9.79 V 

7627 -37.97 -13 -24.97 -66.56 -45.31 2.39 11.88 V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 
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LTE Band 2 / 5MHz / QPSK / RB Size 1 Offset 0 

Channel 
Frequency 

( MHz ) 

EIRP 

( dBm ) 

Limit 

( dBm ) 

Over 

Limit 

( dB ) 

SPA 

Reading 

(dBm) 

S.G. 

Power 

( dBm ) 

TX Cable 

loss 

( dB ) 

TX Antenna 

Gain 

(dBi) 

Polarization 

(H/V) 

Lowest 

3700 -49.07 -13 -36.07 -65.83 -55.64 1.67 8.24 H 

5548 -45.11 -13 -32.11 -67.34 -52.18 2.65 9.72 H 

7403 -32.96 -13 -19.96 -62.04 -42.11 2.46 11.61 H 

3700 -47.61 -13 -34.61 -66.13 -54.18 1.67 8.24 V 

5548 -45.24 -13 -32.24 -67.57 -52.31 2.65 9.72 V 

7403 -34.03 -13 -21.03 -62.97 -43.18 2.46 11.61 V 

Middle 

3756 -49.84 -13 -36.84 -67.56 -56.46 1.68 8.31 H 

5632 -45.06 -13 -32.06 -67.73 -52.11 2.70 9.75 H 

7500 -34.82 -13 -21.82 -64.43 -44.19 2.43 11.80 H 

3756 -48.70 -13 -35.70 -67.42 -55.32 1.68 8.31 V 

5632 -44.59 -13 -31.59 -66.98 -51.64 2.70 9.75 V 

7508 -35.81 -13 -22.81 -65.05 -45.19 2.43 11.80 V 

Highest 

3812 -48.13 -13 -35.13 -65.46 -52.65 1.70 8.37 H 

5716 -44.47 -13 -31.47 -67.88 -49.36 2.75 9.79 H 

7620 -37.51 -13 -24.51 -65.85 -44.84 2.39 11.87 H 

3812 -47.96 -13 -34.96 -66.14 -52.48 1.70 8.37 V 

5716 -44.28 -13 -31.28 -67.24 -49.17 2.75 9.79 V 

7620 -37.78 -13 -24.78 -66.28 -45.11 2.39 11.87 V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 2 / 10MHz / QPSK / RB Size 1 Offset 0 

Channel 
Frequency 

( MHz ) 

EIRP 

( dBm ) 

Limit 

( dBm ) 

Over 

Limit 

( dB ) 

SPA 

Reading 

(dBm) 

S.G. 

Power 

( dBm ) 

TX Cable 

loss 

( dB ) 

TX Antenna 

Gain 

(dBi) 

Polarization 

(H/V) 

Lowest 

3700 -49.07 -13 -36.07 -65.89 -55.64 1.67 8.24 H 

5548 -45.10 -13 -32.10 -67.41 -52.17 2.65 9.72 H 

7403 -33.96 -13 -20.96 -63.06 -43.11 2.46 11.61 H 

3700 -47.79 -13 -34.79 -65.96 -54.36 1.67 8.24 V 

5548 -44.69 -13 -31.69 -66.84 -51.76 2.65 9.72 V 

7403 -33.74 -13 -20.74 -62.97 -42.89 2.46 11.61 V 

Middle 

3749 -49.61 -13 -36.61 -67.27 -56.23 1.68 8.30 H 

5625 -45.12 -13 -32.12 -67.7 -52.17 2.70 9.75 H 

7501 -34.37 -13 -21.37 -64.17 -43.74 2.43 11.80 H 

3749 -48.03 -13 -35.03 -66.41 -54.65 1.68 8.30 V 

5625 -45.09 -13 -32.09 67.23 -52.14 2.70 9.75 V 

7501 -36.90 -13 -23.90 -65.99 -46.27 2.43 11.80 V 

Highest 

3798 -49.18 -13 -36.18 -66.48 -53.69 1.70 8.36 H 

5702 -44.86 -13 -31.86 -67.68 -49.75 2.74 9.78 H 

7599 -37.05 -13 -24.05 -65.56 -44.36 2.40 11.86 H 

3798 -47.85 -13 -34.85 -66.34 -52.36 1.70 8.36 V 

5702 -44.96 -13 -31.96 -67.92 -49.85 2.74 9.78 V 

7599 -37.86 -13 -24.86 -66.07 -45.17 2.40 11.86 V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 

 

  



 

 SPORTON INTERNATIONAL INC. Page Number : B17 of B40  

TEL : 886-3-327-3456 Report Issued Date : Nov. 13, 2014 

FAX : 886-3-328-4978 Report Version : Rev. 02 

FCC ID : L6ARHG160LW Report Template No.: BU5-FGLTE Version 1.3 

 

 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 2 / 15MHz / QPSK / RB Size 1 Offset 0 

Channel 
Frequency 

( MHz ) 

EIRP 

( dBm ) 

Limit 

( dBm ) 

Over 

Limit 

( dB ) 

SPA 

Reading 

(dBm) 

S.G. 

Power 

( dBm ) 

TX Cable 

loss 

( dB ) 

TX Antenna 

Gain 

(dBi) 

Polarization 

(H/V) 

Lowest 

3700 -48.44 -13 -35.44 -65.72 -55.01 1.67 8.24 H 

5550 -45.76 -13 -32.76 -67.95 -52.83 2.65 9.72 H 

7400 -33.10 -13 -20.10 -62.27 -42.24 2.46 11.60 H 

3700 -47.72 -13 -34.72 -66.31 -54.29 1.67 8.24 V 

5550 -46.32 -13 -33.32 -68.18 -53.39 2.65 9.72 V 

7400 -34.07 -13 -21.07 -62.74 -43.21 2.46 11.60 V 

Middle 

3742 -49.55 -13 -36.55 -67.52 -56.16 1.68 8.29 H 

5617.5 -45.16 -13 -32.16 -67.76 -52.21 2.69 9.75 H 

7494 -34.57 -13 -21.57 -63.75 -43.93 2.43 11.79 H 

3742 -48.80 -13 -35.80 -67.19 -55.41 1.68 8.29 V 

5617.5 -45.08 -13 -32.08 -67.44 -52.13 2.69 9.75 V 

7494 -35.35 -13 -22.35 -64.77 -44.71 2.43 11.79 V 

Highest 

3791 -49.70 -13 -36.70 -67 -54.2 1.70 8.35 H 

5685 -44.32 -13 -31.32 -67.8 -49.21 2.73 9.77 H 

7580 -35.92 -13 -22.92 -64.93 -43.21 2.40 11.85 H 

3791 -48.79 -13 -35.79 -67.44 -53.29 1.70 8.35 V 

5685 -44.27 -13 -31.27 -67.9 -49.16 2.73 9.77 V 

7580 -40.00 -13 -27.00 -68.92 -47.29 2.40 11.85 V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 2 / 20MHz / QPSK / RB Size 1 Offset 0 

Channel 
Frequency 

( MHz ) 

EIRP 

( dBm ) 

Limit 

( dBm ) 

Over 

Limit 

( dB ) 

SPA 

Reading 

(dBm) 

S.G. 

Power 

( dBm ) 

TX Cable 

loss 

( dB ) 

TX Antenna 

Gain 

(dBi) 

Polarization 

(H/V) 

Lowest 

3700 -49.64 -13 -36.64 -67.56 -56.21 1.67 8.24 H 

5550 -46.00 -13 -33.00 -68.13 -53.07 2.65 9.72 H 

7400 -33.94 -13 -20.94 -63.08 -43.08 2.46 11.60 H 

3700 -48.64 -13 -35.64 -67.07 -55.21 1.67 8.24 V 

5550 -45.84 -13 -32.84 -67.81 -52.91 2.65 9.72 V 

7400 -33.97 -13 -20.97 -62.49 -43.11 2.46 11.60 V 

Middle 

3742 -50.56 -13 -37.56 -68.03 -57.17 1.68 8.29 H 

5610 -46.02 -13 -33.02 -68.27 -53.08 2.69 9.74 H 

7487 -36.67 -13 -23.67 -66.01 -46.01 2.43 11.77 H 

3742 -49.66 -13 -36.66 -67.79 -56.27 1.68 8.29 V 

5610 -44.85 -13 -31.85 -67.42 -51.91 2.69 9.74 V 

7487 -35.69 -13 -22.69 -67.9 -45.03 2.43 11.77 V 

Highest 

3780 -49.64 -13 -36.64 -67.58 -54.13 1.69 8.34 H 

5670 -44.35 -13 -31.35 -68.01 -49.25 2.72 9.77 H 

7560 -39.04 -13 -26.04 -68.09 -46.32 2.41 11.84 H 

3780 -49.72 -13 -36.72 -67.86 -54.21 1.69 8.34 V 

5670 -44.92 -13 -31.92 -68.04 -49.82 2.72 9.77 V 

7560 -40.58 -13 -27.58 -69.11 -47.86 2.41 11.84 V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 4 / 1.4MHz / QPSK / RB Size 1 Offset 0 

Channel 
Frequency 

( MHz ) 

EIRP 

( dBm ) 

Limit 

( dBm ) 

Over 

Limit 

( dB ) 

SPA 

Reading 

(dBm) 

S.G. 

Power 

( dBm ) 

TX Cable 

loss 

( dB ) 

TX Antenna 

Gain 

(dBi) 

Polarization 

(H/V) 

Lowest 

3420 -50.05 -13 -37.05 -66.53 -56.12 1.58 7.65 H 

5130 -47.99 -13 -34.99 -68.82 -55.28 2.41 9.70 H 

6840 -38.62 -13 -25.62 -66.77 -46.59 2.64 10.61 H 

3420 -48.20 -13 -35.20 -65.88 -54.27 1.58 7.65 V 

5130 -47.90 -13 -34.90 -68.14 -55.19 2.41 9.70 V 

6840 -40.55 -13 -27.55 -67.51 -48.52 2.64 10.61 V 

Middle 

3462 -49.99 -13 -36.99 -66.38 -56.23 1.59 7.83 H 

5195 -46.06 -13 -33.06 -66.74 -53.31 2.45 9.70 H 

6927 -39.41 -13 -26.41 -67.01 -47.51 2.61 10.71 H 

3462 -49.05 -13 -36.05 -66.57 -55.29 1.59 7.83 V 

5195 -46.11 -13 -33.11 -67.29 -53.36 2.45 9.70 V 

6927 -40.47 -13 -27.47 -67.37 -48.57 2.61 10.71 V 

Highest 

3504 -48.81 -13 -35.81 -65.42 -55.21 1.61 8.00 H 

5260.8 -43.98 -13 -30.98 -64.67 -51.19 2.49 9.70 H 

7014.4 -39.05 -13 -26.05 -67.87 -47.29 2.59 10.83 H 

3504 -47.79 -13 -34.79 -65.34 -54.19 1.61 8.00 V 

5260.8 -46.31 -13 -33.31 -67.17 -53.52 2.49 9.70 V 

7014.4 -40.07 -13 -27.07 -67.29 -48.31 2.59 10.83 V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 4 / 3MHz / QPSK / RB Size 1 Offset 0 

Channel 
Frequency 

( MHz ) 

EIRP 

( dBm ) 

Limit 

( dBm ) 

Over 

Limit 

( dB ) 

SPA 

Reading 

(dBm) 

S.G. 

Power 

( dBm ) 

TX Cable 

loss 

( dB ) 

TX Antenna 

Gain 

(dBi) 

Polarization 

(H/V) 

Lowest 

3420 -50.14 -13 -37.14 -66.51 -56.21 1.58 7.65 H 

5130 -46.00 -13 -33.00 -66.71 -53.29 2.41 9.70 H 

6840 -38.24 -13 -25.24 -66.78 -46.21 2.64 10.61 H 

3420 -48.21 -13 -35.21 -65.54 -54.28 1.58 7.65 V 

5130 -47.10 -13 -34.10 -67.94 -54.39 2.41 9.70 V 

6840 -40.39 -13 -27.39 -67.64 -48.36 2.64 10.61 V 

Middle 

3462 -50.07 -13 -37.07 -66.29 -56.31 1.59 7.83 H 

5193 -45.90 -13 -32.90 -67.1 -53.15 2.45 9.70 H 

6924 -40.22 -13 -27.22 -68 -48.31 2.62 10.71 H 

3462 -49.77 -13 -36.77 -67.06 -56.01 1.59 7.83 V 

5193 -45.99 -13 -32.99 -66.91 -53.24 2.45 9.70 V 

6924 -39.92 -13 -26.92 -66.88 -48.01 2.62 10.71 V 

Highest 

3504 -48.81 -13 -35.81 -65.56 -55.21 1.61 8.00 H 

5256 -44.17 -13 -31.17 -65.13 -51.39 2.48 9.70 H 

7008 -39.13 -13 -26.13 -67.58 -47.36 2.59 10.82 H 

3504 -48.74 -13 -35.74 -66.23 -55.14 1.61 8.00 V 

5256 -47.11 -13 -34.11 -68.17 -54.33 2.48 9.70 V 

7008 -39.28 -13 -26.28 -67 -47.51 2.59 10.82 V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 4 / 5MHz / QPSK / RB Size 1 Offset 0 

Channel 
Frequency 

( MHz ) 

EIRP 

( dBm ) 

Limit 

( dBm ) 

Over 

Limit 

( dB ) 

SPA 

Reading 

(dBm) 

S.G. 

Power 

( dBm ) 

TX Cable 

loss 

( dB ) 

TX Antenna 

Gain 

(dBi) 

Polarization 

(H/V) 

Lowest 

3420 -49.10 -13 -36.10 -65.25 -55.17 1.58 7.65 H 

5130 -47.00 -13 -34.00 -67.44 -54.29 2.41 9.70 H 

6840 -39.16 -13 -26.16 -67.52 -47.13 2.64 10.61 H 

3420 -48.11 -13 -35.11 -65.74 -54.18 1.58 7.65 V 

5130 -47.10 -13 -34.10 -67.84 -54.39 2.41 9.70 V 

6840 -39.54 -13 -26.54 -66.79 -47.51 2.64 10.61 V 

Middle 

3462 -50.97 -13 -37.97 -66.93 -57.21 1.59 7.83 H 

5190 -44.06 -13 -31.06 -64.84 -51.31 2.45 9.70 H 

6920 -39.52 -13 -26.52 -67.4 -47.61 2.62 10.70 H 

3462 -48.87 -13 -35.87 -66.07 -55.11 1.59 7.83 V 

5190 -47.01 -13 -34.01 -68.02 -54.26 2.45 9.70 V 

6920 -41.08 -13 -28.08 -68.16 -49.17 2.62 10.70 V 

Highest 

3497 -49.74 -13 -36.74 -65.95 -56.12 1.60 7.99 H 

5250 -42.95 -13 -29.95 -63.64 -50.17 2.48 9.70 H 

7000 -37.40 -13 -24.40 -65.93 -45.61 2.59 10.80 H 

3497 -47.89 -13 -34.89 -65.95 -54.27 1.60 7.99 V 

5250 -46.82 -13 -33.82 -67.79 -54.04 2.48 9.70 V 

7000 -39.78 -13 -26.78 -67.24 -47.99 2.59 10.80 V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 4 / 10MHz / QPSK / RB Size 1 Offset 0 

Channel 
Frequency 

( MHz ) 

EIRP 

( dBm ) 

Limit 

( dBm ) 

Over 

Limit 

( dB ) 

SPA 

Reading 

(dBm) 

S.G. 

Power 

( dBm ) 

TX Cable 

loss 

( dB ) 

TX Antenna 

Gain 

(dBi) 

Polarization 

(H/V) 

Lowest 

3420 -50.14 -13 -37.14 -66.22 -56.21 1.58 7.65 H 

5130 -47.00 -13 -34.00 -67.18 -54.29 2.41 9.70 H 

6840 -39.94 -13 -26.94 -67.41 -47.91 2.64 10.61 H 

3420 -47.14 -13 -34.14 -64.64 -53.21 1.58 7.65 V 

5130 -46.64 -13 -33.64 -66.96 -53.93 2.41 9.70 V 

6840 -38.42 -13 -25.42 -66.04 -46.39 2.64 10.61 V 

Middle 

3455 -50.00 -13 -37.00 -66.46 -56.21 1.59 7.80 H 

5182.5 -46.02 -13 -33.02 -66.77 -53.28 2.44 9.70 H 

6910 -39.86 -13 -26.86 -67.09 -47.93 2.62 10.69 H 

3455 -49.80 -13 -36.80 -67.1 -56.01 1.59 7.80 V 

5182.5 -47.02 -13 -34.02 -67.72 -54.28 2.44 9.70 V 

6910 -40.94 -13 -27.94 -68.04 -49.01 2.62 10.69 V 

Highest 

3490 -48.68 -13 -35.68 -66.96 -55.03 1.60 7.96 H 

5235 -46.04 -13 -33.04 -64.71 -53.27 2.47 9.70 H 

6980 -40.21 -13 -27.21 -67.11 -48.39 2.60 10.78 H 

3490 -48.74 -13 -35.74 -66.07 -55.09 1.60 7.96 V 

5235 -46.06 -13 -33.06 -66.9 -53.29 2.47 9.70 V 

6980 -39.97 -13 -26.97 -67.6 -48.15 2.60 10.78 V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 4 / 15MHz / QPSK / RB Size 1 Offset 0 

Channel 
Frequency 

( MHz ) 

EIRP 

( dBm ) 

Limit 

( dBm ) 

Over 

Limit 

( dB ) 

SPA 

Reading 

(dBm) 

S.G. 

Power 

( dBm ) 

TX Cable 

loss 

( dB ) 

TX Antenna 

Gain 

(dBi) 

Polarization 

(H/V) 

Lowest 

3420 -49.14 -13 -36.14 -64.81 -55.21 1.58 7.65 H 

5130 -46.10 -13 -33.10 -66.88 -53.39 2.41 9.70 H 

6840 -38.87 -13 -25.87 -66.51 -46.84 2.64 10.61 H 

3420 -47.74 -13 -34.74 -65.65 -53.81 1.58 7.65 V 

5130 -47.10 -13 -34.10 -67.55 -54.39 2.41 9.70 V 

6840 -40.49 -13 -27.49 -67.94 -48.46 2.64 10.61 V 

Middle 

3448 -50.83 -13 -37.83 -66.84 -57.01 1.59 7.77 H 

5175 -46.03 -13 -33.03 -66.6 -53.29 2.44 9.70 H 

6900 -39.92 -13 -26.92 -67.52 -47.98 2.62 10.68 H 

3448 -49.11 -13 -36.11 -66.69 -55.29 1.59 7.77 V 

5175 -46.38 -13 -33.38 -66.85 -53.64 2.44 9.70 V 

6900 -39.85 -13 -26.85 -67.47 -47.91 2.62 10.68 V 

Highest 

3483 -49.25 -13 -36.25 -65.64 -55.58 1.60 7.93 H 

5220 -45.47 -13 -32.47 -66.34 -52.71 2.46 9.70 H 

6960 -38.90 -13 -25.90 -67.34 -47.05 2.60 10.75 H 

3483 -48.95 -13 -35.95 -66.55 -55.28 1.60 7.93 V 

5220 -45.77 -13 -32.77 -66.53 -53.01 2.46 9.70 V 

6960 -39.40 -13 -26.40 -66.77 -47.55 2.60 10.75 V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 4 / 20MHz / QPSK / RB Size 1 Offset 0 

Channel 
Frequency 

( MHz ) 

EIRP 

( dBm ) 

Limit 

( dBm ) 

Over 

Limit 

( dB ) 

SPA 

Reading 

(dBm) 

S.G. 

Power 

( dBm ) 

TX Cable 

loss 

( dB ) 

TX Antenna 

Gain 

(dBi) 

Polarization 

(H/V) 

Lowest 

3420 -48.03 -13 -35.03 -64.88 -54.1 1.58 7.65 H 

5130 -47.81 -13 -34.81 -68.57 -55.1 2.41 9.70 H 

6840 -38.13 -13 -25.13 -66.39 -46.1 2.64 10.61 H 

3420 -46.43 -13 -33.43 -64.54 -52.5 1.58 7.65 V 

5130 -47.31 -13 -34.31 -68.6 -54.6 2.41 9.70 V 

6840 -39.93 -13 -26.93 -67.43 -47.9 2.64 10.61 V 

Middle 

3448 -48.92 -13 -35.92 -65.68 -55.1 1.59 7.77 H 

5168 -45.23 -13 -32.23 -66.62 -52.5 2.43 9.70 H 

6890 -38.96 -13 -25.96 -67.38 -47 2.63 10.67 H 

3448 -48.62 -13 -35.62 -67.04 -54.8 1.59 7.77 V 

5168 -46.03 -13 -33.03 -67.33 -53.3 2.43 9.70 V 

6890 -40.06 -13 -27.06 -67.61 -48.1 2.63 10.67 V 

Highest 

3470 -49.33 -13 -36.33 -66.16 -55.6 1.59 7.87 H 

5205 -43.36 -13 -30.36 -64.81 -50.6 2.46 9.70 H 

6940 -38.48 -13 -25.48 -67.12 -46.6 2.61 10.73 H 

3469 -47.63 -13 -34.63 -65.76 -53.9 1.59 7.86 V 

5205 -46.36 -13 -33.36 -67.85 -53.6 2.46 9.70 V 

6940 -38.48 -13 -25.48 -66.35 -46.6 2.61 10.73 V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 5 / 1.4MHz / QPSK / RB Size 1 Offset 0 

Channel 
Frequency 

( MHz ) 

ERP 

( dBm ) 

Limit 

( dBm ) 

Over 

Limit 

( dB ) 

SPA 

Reading 

(dBm) 

S.G. 

Power 

( dBm ) 

TX Cable 

loss 

( dB ) 

TX Antenna 

Gain 

(dBi) 

Polarization 

(H/V) 

Lowest 

1648 -47.10 -13 -34.10 -58.03 -48.86 0.98 4.89 H 

2472 -51.07 -13 -38.07 -66.43 -52.95 1.28 5.32 H 

3296 -50.75 -13 -37.75 -66.82 -54.16 1.54 7.10 H 

1648 -44.09 -13 -31.09 -57.4 -45.85 0.98 4.89 V 

2472 -50.46 -13 -37.46 -66.15 -52.34 1.28 5.32 V 

3296 -49.07 -13 -36.07 -66.88 -52.48 1.54 7.10 V 

Middle 

1672 -46.97 -13 -33.97 -58.21 -48.65 0.99 4.82 H 

2504 -49.90 -13 -36.90 -65.4 -51.86 1.29 5.40 H 

3344 -50.93 -13 -37.93 -66.8 -54.54 1.56 7.31 H 

1672 -43.83 -13 -30.83 -57.02 -45.51 0.99 4.82 V 

2504 -49.78 -13 -36.78 -65.61 -51.74 1.29 5.40 V 

3344 -48.92 -13 -35.92 -66.63 -52.53 1.56 7.31 V 

Highest 

1696 -42.92 -13 -29.92 -53.83 -44.52 1.00 4.75 H 

2544 -47.91 -13 -34.91 -63.51 -49.89 1.30 5.44 H 

3392 -50.53 -13 -37.53 -66.82 -54.33 1.57 7.52 H 

1696 -40.56 -13 -27.56 -53.82 -42.16 1.00 4.75 V 

2544 -48.86 -13 -35.86 -65.23 -50.84 1.30 5.44 V 

3392 -48.75 -13 -35.75 -66.63 -52.55 1.57 7.52 V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 5 / 3MHz / QPSK / RB Size 1 Offset 0 

Channel 
Frequency 

( MHz ) 

ERP 

( dBm ) 

Limit 

( dBm ) 

Over 

Limit 

( dB ) 

SPA 

Reading 

(dBm) 

S.G. 

Power 

( dBm ) 

TX Cable 

loss 

( dB ) 

TX Antenna 

Gain 

(dBi) 

Polarization 

(H/V) 

Lowest 

1648 -47.40 -13 -34.40 -58.29 -49.16 0.98 4.89 H 

2472 -49.96 -13 -36.96 -65.46 -51.84 1.28 5.32 H 

3296 -50.95 -13 -37.95 -66.56 -54.36 1.54 7.10 H 

1648 -44.98 -13 -31.98 -58.01 -46.74 0.98 4.89 V 

2472 -50.43 -13 -37.43 -66.2 -52.31 1.28 5.32 V 

3296 -48.76 -13 -35.76 -66.29 -52.17 1.54 7.10 V 

Middle 

1672 -47.60 -13 -34.60 -58.67 -49.28 0.99 4.82 H 

2504 -46.90 -13 -33.90 -62.54 -48.86 1.29 5.40 H 

3336 -50.94 -13 -37.94 -66.8 -54.52 1.55 7.28 H 

1672 -44.17 -13 -31.17 -57.26 -45.85 0.99 4.82 V 

2504 -49.52 -13 -36.52 -65.64 -51.48 1.29 5.40 V 

3336 -48.96 -13 -35.96 -66.25 -52.54 1.55 7.28 V 

Highest 

1688 -39.85 -13 -26.85 -51.18 -41.48 1.00 4.77 H 

2536 -48.44 -13 -35.44 -63.82 -50.42 1.30 5.43 H 

3384 -50.77 -13 -37.77 -67.38 -54.54 1.57 7.49 H 

1688 -38.01 -13 -25.01 -51.09 -39.64 1.00 4.77 V 

2536 -49.18 -13 -36.18 -65.22 -51.16 1.30 5.43 V 

3384 -49.08 -13 -36.08 -66.8 -52.85 1.57 7.49 V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 5 / 5MHz / QPSK / RB Size 1 Offset 0 

Channel 
Frequency 

( MHz ) 

ERP 

( dBm ) 

Limit 

( dBm ) 

Over 

Limit 

( dB ) 

SPA 

Reading 

(dBm) 

S.G. 

Power 

( dBm ) 

TX Cable 

loss 

( dB ) 

TX Antenna  

Gain 

(dBi) 

Polarization 

(H/V) 

Lowest 

1648 -47.87  -13 -34.87  -58.87 -49.63 0.98  4.89  H 

2472 -48.86  -13 -35.86  -64.48 -50.74 1.28  5.32  H 

3296 -50.04  -13 -37.04  -66.23 -53.45 1.54  7.10  H 

1648 -44.99  -13 -31.99  -58.06 -46.75 0.98  4.89  V 

2472 -50.43  -13 -37.43  -66.34 -52.31 1.28  5.32  V 

3296 -49.07  -13 -36.07  -66.8 -52.48 1.54  7.10  V 

Middle 

1672 -48.17  -13 -35.17  -59.27 -49.85 0.99  4.82  H 

2504 -48.67  -13 -35.67  -64.41 -50.63 1.29  5.40  H 

3336 -50.36  -13 -37.36  -66.54 -53.94 1.55  7.28  H 

1672 -44.79  -13 -31.79  -57.85 -46.47 0.99  4.82  V 

2504 -50.35  -13 -37.35  -66.26 -52.31 1.29  5.40  V 

3336 -48.88  -13 -35.88  -66.61 -52.46 1.55  7.28  V 

Highest 

1688 -39.95  -13 -26.95  -51.28 -41.58 1.00  4.77  H 

2536 -50.43  -13 -37.43  -65.94 -52.41 1.30  5.43  H 

3376 -50.79  -13 -37.79  -66.79 -54.53 1.57  7.45  H 

1688 -37.74  -13 -24.74  -51.11 -39.37 1.00  4.77  V 

2536 -49.47  -13 -36.47  -65.35 -51.45 1.30  5.43  V 

3376 -49.11  -13 -36.11  -66.59 -52.85 1.57  7.45  V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 5 / 10MHz / QPSK / RB Size 1 Offset 0 

Channel 
Frequency 

( MHz ) 

ERP 

( dBm ) 

Limit 

( dBm ) 

Over 

Limit 

( dB ) 

SPA 

Reading 

(dBm) 

S.G. 

Power 

( dBm ) 

TX Cable 

loss 

( dB ) 

TX Antenna 

Gain 

(dBi) 

Polarization 

(H/V) 

Lowest 

1648 -47.66 -13 -34.66 -58.66 -49.42 0.98 4.89 H 

2472 -50.38 -13 -37.38 -65.75 -52.26 1.28 5.32 H 

3296 -51.10 -13 -38.10 -67.09 -54.51 1.54 7.10 H 

1648 -44.76 -13 -31.76 -58.03 -46.52 0.98 4.89 V 

2472 -49.46 -13 -36.46 -65.22 -51.34 1.28 5.32 V 

3296 -48.06 -13 -35.06 -65.67 -51.47 1.54 7.10 V 

Middle 

1664 -46.46 -13 -33.46 -57.34 -48.17 0.98 4.84 H 

2496 -49.80 -13 -36.80 -65.44 -51.75 1.29 5.39 H 

3328 -49.88 -13 -36.88 -66.14 -53.42 1.55 7.24 H 

1664 -42.70 -13 -29.70 -56.21 -44.41 0.98 4.84 V 

2496 -49.81 -13 -36.81 -65.94 -51.76 1.29 5.39 V 

3328 -47.93 -13 -34.93 -65.94 -51.47 1.55 7.24 V 

Highest 

1680 -48.17 -13 -35.17 -58.94 -49.82 0.99 4.80 H 

2520 -50.66 -13 -37.66 -66.17 -52.63 1.30 5.42 H 

3360 -50.74 -13 -37.74 -67.32 -54.41 1.56 7.38 H 

1680 -45.09 -13 -32.09 -58.39 -46.74 0.99 4.80 V 

2520 -49.78 -13 -36.78 -65.92 -51.75 1.30 5.42 V 

3360 -48.98 -13 -35.98 -66.74 -52.65 1.56 7.38 V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 

 

LTE Band 7 / 5MHz / QPSK / RB Size 1 Offset 0 

Channel 
Frequency 

( MHz ) 

EIRP 

( dBm ) 

Limit 

( dBm ) 

Over 

Limit 

( dB ) 

SPA 

Reading 

(dBm) 

S.G. 

Power 

( dBm ) 

TX Cable 

loss 

( dB ) 

TX Antenna  

Gain 

(dBi) 

Polarization 

(H/V) 

Lowest 

5004 -43.60  -25 -18.60  -63 -50.96 2.34  9.70  H 

7500 -38.17  -25 -13.17  -67.61 -47.54 2.43  11.80  H 

9996 -36.96  -25 -11.96  -67.57 -46.47 2.70  12.20  H 

12504 -27.91  -25 -2.91  -62.98 -37.51 2.81  12.40  H 

5004 -46.81  -25 -21.81  -66.76 -54.17 2.34  9.70  V 

7500 -38.14  -25 -13.14  -67.64 -47.51 2.43  11.80  V 

9996 -37.67  -25 -12.67  -67.45 -47.18 2.70  12.20  V 

12504 -35.03  -25 -10.03  -68.36 -44.63 2.81  12.40  V 

Middle 

5065 -47.03  -25 -22.03  -67.32 -54.36 2.37  9.70  H 

7596 -39.12  -25 -14.12  -68.14 -48.58 2.40  11.86  H 

10128 -36.75  -25 -11.75  -67.96 -46.31 2.70  12.25  H 

12660 -29.04  -25 -4.04  -64.35 -38.79 2.84  12.59  H 

5064 -47.03  -25 -22.03  -67.26 -54.36 2.37  9.70  V 

7596 -39.96  -25 -14.96  -68.47 -49.42 2.40  11.86  V 

10128 -38.05  -25 -13.05  -68.22 -47.61 2.70  12.25  V 

12660 -36.42  -25 -11.42  -69.81 -46.17 2.84  12.59  V 

Highest 

5136 -46.88  -25 -21.88  -68.08 -54.16 2.42  9.70  H 

7692 -39.08  -25 -14.08  -67.24 -48.63 2.37  11.92  H 

10260 -35.84  -25 -10.84  -67.27 -45.45 2.69  12.30  H 

12828 -27.94  -25 -2.94  -63.5 -37.85 2.89  12.79  H 

5136 -47.14  -25 -22.14  -67.99 -54.42 2.42  9.70  V 

7692 -39.69  -25 -14.69  -67.54 -49.24 2.37  11.92  V 

10260 -36.93  -25 -11.93  -66.59 -46.54 2.69  12.30  V 

112828 -36.26  -25 -11.26  -69.19 -46.42 3.74  13.90  V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 
 

LTE Band 7 / 10MHz / QPSK / RB Size 1 Offset 0 

Channel 
Frequency 

( MHz ) 

EIRP 

( dBm ) 

Limit 

( dBm ) 

Over 

Limit 

( dB ) 

SPA 

Reading 

(dBm) 

S.G. 

Power 

( dBm ) 

TX Cable 

loss 

( dB ) 

TX Antenna  

Gain 

(dBi) 

Polarization 

(H/V) 

Lowest 

5004 -44.88  -25 -19.88  -64.7 -52.24 2.34  9.70  H 

7500 -37.99  -25 -12.99  -67.51 -47.36 2.43  11.80  H 

10008 -37.50  -25 -12.50  -68.05 -47.01 2.70  12.20  H 

12504 -29.26  -25 -4.26  -64.03 -38.86 2.81  12.40  H 

5004 -47.00  -25 -22.00  -66.72 -54.36 2.34  9.70  V 

7500 -37.90  -25 -12.90  -67.23 -47.27 2.43  11.80  V 

10008 -39.13  -25 -14.13  -68.56 -48.64 2.70  12.20  V 

2504 -36.64  -25 -11.64  -69.4 -40.75 1.29  5.40  V 

Middle 

5064 -47.40  -25 -22.40  -67.34 -54.73 2.37  9.70  H 

7590 -38.79  -25 -13.79  -67.64 -48.24 2.40  11.85  H 

10122 -35.81  -25 -10.81  -67.04 -45.36 2.70  12.25  H 

12654 -29.89  -25 -4.89  -64.43 -39.63 2.84  12.58  H 

5064 -45.79  -25 -20.79  -65.89 -53.12 2.37  9.70  V 

7590 -39.69  -25 -14.69  -68.43 -49.14 2.40  11.85  V 

10122 -36.81  -25 -11.81  -66.49 -46.36 2.70  12.25  V 

12654 -36.00  -25 -11.00  -69.38 -45.74 2.84  12.58  V 

Highest 

5136 -45.82  -25 -20.82  -66.12 -53.1 2.42  9.70  H 

7704 -39.01  -25 -14.01  -67.35 -48.57 2.36  11.92  H 

10272 -36.27  -25 -11.27  -67.45 -45.88 2.69  12.31  H 

12852 -33.81  -25 -8.81  -69.15 -43.74 2.89  12.82  H 

5136 -47.31  -25 -22.31  -67.51 -54.59 2.42  9.70  V 

7704 -39.21  -25 -14.21  -67.2 -48.77 2.36  11.92  V 

10272 -37.75  -25 -12.75  -67.71 -47.36 2.69  12.31  V 

12852 -35.76  -25 -10.76  -69.16 -45.69 2.89  12.82  V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 
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 FCC RF Test Report 

 

 

Report No. : FG471420B 

 
 

LTE Band 7 / 15MHz / QPSK / RB Size 1 Offset 0 

Channel 
Frequency 

( MHz ) 

EIRP 

( dBm ) 

Limit 

( dBm ) 

Over 

Limit 

( dB ) 

SPA 

Reading 

(dBm) 

S.G. 

Power 

( dBm ) 

TX Cable 

loss 

( dB ) 

TX Antenna  

Gain 

(dBi) 

Polarization 

(H/V) 

Lowest 

5000 -43.96  -25 -18.96  -63.73 -51.32 2.34  9.70  H 

7500 -36.80  -25 -11.80  -66.91 -46.17 2.43  11.80  H 

10000 -36.69  -25 -11.69  -67.88 -46.19 2.70  12.20  H 

12500 -28.80  -25 -3.80  -63.56 -38.4 2.80  12.40  H 

5000 -46.82  -25 -21.82  -67.37 -54.18 2.34  9.70  V 

7500 -38.05  -25 -13.05  -67.22 -47.42 2.43  11.80  V 

10000 -38.03  -25 -13.03  -67.79 -47.53 2.70  12.20  V 

12500 -35.69  -25 -10.69  -69.05 -45.29 2.80  12.40  V 

Middle 

5055 -45.88  -25 -20.88  -65.78 -53.21 2.37  9.70  H 

7582.5 -38.72  -25 -13.72  -68.34 -48.17 2.40  11.85  H 

10110 -36.83  -25 -11.83  -67.73 -46.38 2.70  12.24  H 

12637.5 -30.40  -25 -5.40  -65.43 -40.13 2.84  12.56  H 

5055 -47.16  -25 -22.16  -67.19 -54.49 2.37  9.70  V 

7582.5 -39.73  -25 -14.73  -68.35 -49.18 2.40  11.85  V 

10110 -38.14  -25 -13.14  -68.08 -47.69 2.70  12.24  V 

12637.5 -36.71  -25 -11.71  -69.96 -46.44 2.84  12.56  V 

Highest 

5112 -46.73  -25 -21.73  -67.49 -54.03 2.40  9.70  H 

7665 -39.55  -25 -14.55  -67.88 -49.07 2.38  11.90  H 

10220 -35.89  -25 -10.89  -66.96 -45.48 2.69  12.29  H 

12775 -30.37  -25 -5.37  -66.1 -40.23 2.87  12.73  H 

5112 -46.93  -25 -21.93  -67.64 -54.23 2.40  9.70  V 

7665 -39.64  -25 -14.64  -67.7 -49.16 2.38  11.90  V 

10220 -36.43  -25 -11.43  -66.57 -46.02 2.69  12.29  V 

12775 -35.78  -25 -10.78  -69.25 -45.64 2.87  12.73  V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 
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 FCC RF Test Report 
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LTE Band 7 / 20MHz / QPSK / RB Size 1 Offset 0 

Channel 
Frequency 

( MHz ) 

EIRP 

( dBm ) 

Limit 

( dBm ) 

Over 

Limit 

( dB ) 

SPA 

Reading 

(dBm) 

S.G. 

Power 

( dBm ) 

TX Cable 

loss 

( dB ) 

TX Antenna  

Gain 

(dBi) 

Polarization 

(H/V) 

Lowest 

5000 -42.84  -25 -17.84  -63.11 -50.2 2.34  9.70  H 

7500 -38.66  -25 -13.66  -68.06 -48.03 2.43  11.80  H 

10000 -36.55  -25 -11.55  -67.93 -46.05 2.70  12.20  H 

12500 -28.58  -25 -3.58  -63.37 -38.18 2.80  12.40  H 

5000 -47.26  -25 -22.26  -67.37 -54.62 2.34  9.70  V 

7500 -37.92  -25 -12.92  -67.71 -47.29 2.43  11.80  V 

10000 -38.02  -25 -13.02  -67.77 -47.52 2.70  12.20  V 

12500 -34.68  -25 -9.68  -67.92 -44.28 2.80  12.40  V 

Middle 

5052 -46.68  -25 -21.68  -66.48 -54.01 2.37  9.70  H 

7575 -38.92  -25 -13.92  -68.73 -48.36 2.41  11.85  H 

10100 -36.80  -25 -11.80  -67.67 -46.34 2.70  12.24  H 

12625 -30.04  -25 -5.04  -65.02 -39.75 2.84  12.55  H 

5052 -46.96  -25 -21.96  -67.59 -54.29 2.37  9.70  V 

7575 -39.77  -25 -14.77  -68.45 -49.21 2.41  11.85  V 

10100 -37.59  -25 -12.59  -68.14 -47.13 2.70  12.24  V 

12625 -35.68  -25 -10.68  -68.9 -45.39 2.84  12.55  V 

Highest 

5100 -47.85  -25 -22.85  -67.97 -55.16 2.39  9.70  H 

7650 -38.76  -25 -13.76  -67.44 -48.27 2.38  11.89  H 

10200 -36.46  -25 -11.46  -67.5 -46.04 2.70  12.28  H 

12750 -34.08  -25 -9.08  -69.42 -43.91 2.87  12.70  H 

5100 -46.68  -25 -21.68  -66.93 -53.99 2.39  9.70  V 

7650 -38.74  -25 -13.74  -67.31 -48.25 2.38  11.89  V 

10200 -37.43  -25 -12.43  -67.5 -47.01 2.70  12.28  V 

12750 -35.39  -25 -10.39  -68.98 -45.22 2.87  12.70  V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 
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LTE Band 13 / 5MHz / QPSK / RB Size 1 Offset 0 

Channel 
Frequency 

( MHz ) 

ERP 

( dBm ) 

Limit 

( dBm ) 

Over 

Limit 

( dB ) 

SPA 

Reading 

(dBm) 

S.G. 

Power 

( dBm ) 

TX Cable 

loss 

( dB ) 

TX Antenna 

Gain 

(dBi) 

Polarization 

(H/V) 

Lowest 

1560 -51.81 -42.15 -9.66 -61.96 -53.85 0.94 5.13 H 

2344 -50.69 -13 -37.69 -65.19 -52.23 1.24 4.93 H 

3128 -50.71 -13 -37.71 -66.32 -53.44 1.49 6.36 H 

1560 -50.07 -42.15 -7.92 -62.36 -52.11 0.94 5.13 V 

2344 -50.82 -13 -37.82 -66.15 -52.36 1.24 4.93 V 

3128 -47.74 -13 -34.74 -65.77 -50.47 1.49 6.36 V 

Middle 

1568 -54.29 -42.15 -12.14 -64.40 -56.31 0.94 5.11 H 

2352 -51.31 -13 -38.31 -64.83 -52.87 1.24 4.96 H 

3136 -49.88 -13 -36.88 -65.98 -52.64 1.49 6.40 H 

1568 -51.22 -42.15 -9.07 -63.93 -53.24 0.94 5.11 V 

2352 -49.91 -13 -36.91 -65.63 -51.47 1.24 4.96 V 

3136 -48.10 -13 -35.10 -66.15 -50.86 1.49 6.40 V 

Highest 

1576 -52.90 -42.15 -10.75 -63.78 -54.89 0.95 5.09 H 

2360 -51.90 -13 -38.90 -66.42 -53.48 1.25 4.98 H 

3144 -48.95 -13 -35.95 -64.96 -51.74 1.49 6.43 H 

1576 -50.89 -42.15 -8.74 -63.97 -52.88 0.95 5.09 V 

2360 -49.91 -13 -36.91 -65.56 -51.49 1.25 4.98 V 

3144 -48.84 -13 -35.84 -66.44 -51.63 1.49 6.43 V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 

 

LTE Band 13 / 10MHz / QPSK / RB Size 1 Offset 0 

Channel 
Frequency 

( MHz ) 

ERP 

( dBm ) 

Limit 

( dBm ) 

Over 

Limit 

( dB ) 

SPA 

Reading 

(dBm) 

S.G. 

Power 

( dBm ) 

TX Cable 

loss 

( dB ) 

TX Antenna  

Gain 

(dBi) 

Polarization 

(H/V) 

Middle 

1576 -53.30  -42.15 -11.15  -63.9 -55.29 0.95  5.09  H 

2360 -51.53  -13 -38.53  -66.15 -53.11 1.25  4.98  H 

3114 -50.05  -13 -37.05  -66.11 -52.72 1.48  6.30  H 

1576 -49.66  -42.15 -7.51  -62.69 -51.65 0.95  5.09  V 

2360 -49.73  -13 -36.73  -65.46 -51.31 1.25  4.98  V 

3144 -47.39  -13 -34.39  -65.39 -50.18 1.49  6.43  V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 
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LTE Band 17 / 5MHz / QPSK / RB Size 1 Offset 0 

Channel 
Frequency 

( MHz ) 

ERP 

( dBm ) 

Limit 

( dBm ) 

Over 

Limit 

( dB ) 

SPA 

Reading 

(dBm) 

S.G. 

Power 

( dBm ) 

TX Cable 

loss 

( dB ) 

TX Antenna  

Gain 

(dBi) 

Polarization 

(H/V) 

Lowest 

1408 -50.92  -13 -37.92  -61.16  -52.63  0.87  4.73  H 

2112 -51.69  -13 -38.69  -65.05  -52.61  1.17  4.24  H 

2816 -51.01  -13 -38.01  -66.16  -53.12  1.39  5.65  H 

1408 -50.97  -13 -37.97  -63.58  -52.68  0.87  4.73  V 

2112 -49.69  -13 -36.69  -64.87  -50.61  1.17  4.24  V 

2816 -48.74  -13 -35.74  -65.55  -50.85  1.39  5.65  V 

Middle 

1416 -51.83  -13 -38.83  -62.35  -53.58  0.87  4.78  H 

2120 -49.84  -13 -36.84  -63.38  -50.78  1.17  4.26  H 

2832 -50.73  -13 -37.73  -65.96  -52.85  1.39  5.67  H 

1416 -50.89  -13 -37.89  -63.56  -52.64  0.87  4.78  V 

2120 -47.37  -13 -34.37  -62.83  -48.31  1.17  4.26  V 

2832 -49.73  -13 -36.73  -65.90  -51.85  1.39  5.67  V 

Highest 

2424 -48.55  -13 -35.55  -58.99  -50.31  1.27  5.17  H 

2136 -49.87  -13 -36.87  -63.60  -50.85  1.18  4.31  H 

2848 -50.35  -13 -37.35  -65.72  -52.48  1.40  5.68  H 

1424 -49.84  -13 -36.84  -62.45  -51.64  0.88  4.83  V 

2136 -49.43  -13 -36.43  -64.95  -50.41  1.18  4.31  V 

2848 -49.34  -13 -36.34  -66.00  -51.47  1.40  5.68  V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 

 

LTE Band 17 / 10MHz / QPSK / RB Size 1 Offset 0 

Channel 
Frequency 

( MHz ) 

ERP 

( dBm ) 

Limit 

( dBm ) 

Over 

Limit 

( dB ) 

SPA 

Reading 

(dBm) 

S.G. 

Power 

( dBm ) 

TX Cable 

loss 

( dB ) 

TX Antenna  

Gain 

(dBi) 

Polarization 

(H/V) 

Lowest 

1408 -52.60  -13 -39.60  -62.86  -54.31  0.87  4.73  H 

2112 -51.72  -13 -38.72  -65.20  -52.64  1.17  4.24  H 

2816 -50.83  -13 -37.83  -66.58  -52.94  1.39  5.65  H 

1408 -50.77  -13 -37.77  -63.54  -52.48  0.87  4.73  V 

2112 -50.54  -13 -37.54  -65.92  -51.46  1.17  4.24  V 

2816 -48.66  -13 -35.66  -65.43  -50.77  1.39  5.65  V 

Middle 

1408 -52.54  -13 -39.54  -62.86  -54.25  0.87  4.73  H 

2120 -52.00  -13 -39.00  -65.71  -52.94  1.17  4.26  H 

2880 -51.07  -13 -38.07  -66.17  -53.21  1.41  5.70  H 

1408 -50.90  -13 -37.90  -63.54  -52.61  0.87  4.73  V 

2120 -49.23  -13 -36.23  -64.61  -50.17  1.17  4.26  V 

2880 -49.40  -13 -36.40  -66.39  -51.54  1.41  5.70  V 

Highest 

1416 -54.79  -13 -41.79  -64.97  -56.54  0.87  4.78  H 

2120 -52.28  -13 -39.28  -65.71  -53.22  1.17  4.26  H 

2824 -51.00  -13 -38.00  -66.41  -53.12  1.39  5.66  H 

1416 -52.00  -13 -39.00  -64.65  -53.75  0.87  4.78  V 

2120 -49.37  -13 -36.37  -64.61  -50.31  1.17  4.26  V 

2824 -49.01  -13 -36.01  -65.88  -51.13  1.39  5.66  V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.  
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LTE Band 25 / 1.4MHz / QPSK / RB Size 1 Offset 0 

Channel 
Frequency 

( MHz ) 

EIRP 

( dBm ) 

Limit 

( dBm ) 

Over 

Limit 

( dB ) 

SPA 

Reading 

(dBm) 

S.G. 

Power 

( dBm ) 

TX Cable 

loss 

( dB ) 

TX Antenna  

Gain 

(dBi) 

Polarization 

(H/V) 

Lowest 

3700 -48.62 -13 -35.62 -66.19 -55.19 1.67 8.24 H 

5550 -44.82 -13 -31.82 -67.04 -51.89 2.65 9.72 H 

7400 -32.87 -13 -19.87 -62.04 -42.01 2.46 11.60 H 

3700 -48.79 -13 -35.79 -67.01 -55.36 1.67 8.24 V 

5550 -45.34 -13 -32.34 -68.36 -52.41 2.65 9.72 V 

7400 -33.25 -13 -20.25 -62.13 -42.39 2.46 11.60 V 

Middle 

3758.6 -49.54 -13 -36.54 -67.01 -56.16 1.69 8.31 H 

5637.9 -45.14 -13 -32.14 -68.07 -52.19 2.70 9.75 H 

7517.2 -35.24 -13 -22.24 -64.57 -44.63 2.42 11.81 H 

3758.6 -48.64 -13 -35.64 -67.54 -55.26 1.69 8.31 V 

5637.9 -45.14 -13 -32.14 -67.74 -52.19 2.70 9.75 V 

7517.2 -36.22 -13 -23.22 -65.6 -45.61 2.42 11.81 V 

Highest 

3826 -48.18  -13 -35.18  -66.07 -54.86 1.71  8.39  H 

5740.8 -45.16  -13 -32.16  -68.17 -52.19 2.76  9.80  H 

7654.4 -36.32  -13 -23.32  -64.64 -45.83 2.38  11.89  H 

3827.2 -47.50  -13 -34.50  -66.69 -54.19 1.71  8.39  V 

5740.8 -45.26  -13 -32.26  -68.09 -52.29 2.76  9.80  V 

7654.4 -36.32  -13 -23.32  -64.23 -45.83 2.38  11.89  V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 
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LTE Band 25 / 3MHz / QPSK / RB Size 1 Offset 0 

Channel 
Frequency 

( MHz ) 

EIRP 

( dBm ) 

Limit 

( dBm ) 

Over 

Limit 

( dB ) 

SPA 

Reading 

(dBm) 

S.G. 

Power 

( dBm ) 

TX Cable 

loss 

( dB ) 

TX Antenna  

Gain 

(dBi) 

Polarization 

(H/V) 

Lowest 

3700 -49.64 -13 -36.64 -66.75 -56.21 1.67 8.24 H 

5548 -46.17 -13 -33.17 -68.44 -53.24 2.65 9.72 H 

7403 -33.70 -13 -20.70 -62.84 -42.85 2.46 11.61 H 

3700 -48.64 -13 -35.64 -66.79 -55.21 1.67 8.24 V 

5548 -45.78 -13 -32.78 -68.06 -52.85 2.65 9.72 V 

7403 -33.96 -13 -20.96 -62.9 -43.11 2.46 11.61 V 

Middle 

3756 -48.95 -13 -35.95 -66.55 -55.57 1.68 8.31 H 

5639 -44.91 -13 -31.91 -67.64 -51.96 2.71 9.76 H 

7515 -35.83 -13 -22.83 -65.18 -45.21 2.42 11.81 H 

3756 -49.02 -13 -36.02 -67.4 -55.64 1.68 8.31 V 

5639 -44.43 -13 -31.43 -67.18 -51.48 2.71 9.76 V 

7515 -36.23 -13 -23.23 -65.27 -45.61 2.42 11.81 V 

Highest 

3826 -49.63  -13 -36.63  -67.16 -56.31 1.71  8.39  H 

5736 -44.80  -13 -31.80  -68.05 -51.83 2.76  9.79  H 

7648 -36.40  -13 -23.40  -64.49 -45.91 2.38  11.89  H 

3826 -46.32  -13 -33.32  -65.01 -53 1.71  8.39  V 

5736 -46.00  -13 -33.00  -68.57 -53.03 2.76  9.79  V 

7648 -36.61  -13 -23.61  -65.1 -46.12 2.38  11.89  V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 
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LTE Band 25 / 5MHz / QPSK / RB Size 1 Offset 0 

Channel 
Frequency 

( MHz ) 

EIRP 

( dBm ) 

Limit 

( dBm ) 

Over 

Limit 

( dB ) 

SPA 

Reading 

(dBm) 

S.G. 

Power 

( dBm ) 

TX Cable 

loss 

( dB ) 

TX Antenna  

Gain 

(dBi) 

Polarization 

(H/V) 

Lowest 

3700 -49.07 -13 -36.07 -65.83 -55.64 1.67 8.24 H 

5548 -45.11 -13 -32.11 -67.34 -52.18 2.65 9.72 H 

7403 -32.96 -13 -19.96 -62.04 -42.11 2.46 11.61 H 

3700 -47.61 -13 -34.61 -66.13 -54.18 1.67 8.24 V 

5548 -45.24 -13 -32.24 -67.57 -52.31 2.65 9.72 V 

7403 -34.03 -13 -21.03 -62.97 -43.18 2.46 11.61 V 

Middle 

3756 -49.84 -13 -36.84 -67.56 -56.46 1.68 8.31 H 

5632 -45.06 -13 -32.06 -67.73 -52.11 2.70 9.75 H 

7500 -34.82 -13 -21.82 -64.43 -44.19 2.43 11.80 H 

3756 -48.70 -13 -35.70 -67.42 -55.32 1.68 8.31 V 

5632 -44.59 -13 -31.59 -66.98 -51.64 2.70 9.75 V 

7508 -35.81 -13 -22.81 -65.05 -45.19 2.43 11.80 V 

Highest 

3819 -49.63  -13 -36.63  -67.53 -56.31 1.70  8.38  H 

5730 -44.66  -13 -31.66  -68.17 -51.69 2.76  9.79  H 

7640 -36.58  -13 -23.58  -64.96 -46.08 2.38  11.88  H 

3819 -46.61  -13 -33.61  -65.77 -53.29 1.70  8.38  V 

5730 -45.28  -13 -32.28  -67.8 -52.31 2.76  9.79  V 

7640 -37.59  -13 -24.59  -66.32 -47.09 2.38  11.88  V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 
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LTE Band 25 / 10MHz / QPSK / RB Size 1 Offset 0 

Channel 
Frequency 

( MHz ) 

EIRP 

( dBm ) 

Limit 

( dBm ) 

Over 

Limit 

( dB ) 

SPA 

Reading 

(dBm) 

S.G. 

Power 

( dBm ) 

TX Cable 

loss 

( dB ) 

TX Antenna  

Gain 

(dBi) 

Polarization 

(H/V) 

Lowest 

3700 -49.07 -13 -36.07 -65.89 -55.64 1.67 8.24 H 

5548 -45.10 -13 -32.10 -67.41 -52.17 2.65 9.72 H 

7403 -33.96 -13 -20.96 -63.06 -43.11 2.46 11.61 H 

3700 -47.79 -13 -34.79 -65.96 -54.36 1.67 8.24 V 

5548 -44.69 -13 -31.69 -66.84 -51.76 2.65 9.72 V 

7403 -33.74 -13 -20.74 -62.97 -42.89 2.46 11.61 V 

Middle 

3749 -49.61 -13 -36.61 -67.27 -56.23 1.68 8.30 H 

5625 -45.12 -13 -32.12 -67.7 -52.17 2.70 9.75 H 

7501 -34.37 -13 -21.37 -64.17 -43.74 2.43 11.80 H 

3749 -48.03 -13 -35.03 -66.41 -54.65 1.68 8.30 V 

5625 -45.09 -13 -32.09 67.23 -52.14 2.70 9.75 V 

7501 -36.90 -13 -23.90 -65.99 -46.27 2.43 11.80 V 

Highest 

3812 -47.65  -13 -34.65  -65.67 -54.32 1.70  8.37  H 

5715 -44.78  -13 -31.78  -67.87 -51.82 2.75  9.79  H 

7620 -37.83  -13 -24.83  -66.39 -47.31 2.39  11.87  H 

3812 -47.45  -13 -34.45  -66.04 -54.12 1.70  8.37  V 

5715 -44.14  -13 -31.14  -66.88 -51.18 2.75  9.79  V 

7620 -38.84  -13 -25.84  -67.23 -48.32 2.39  11.87  V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 
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LTE Band 25 / 15MHz / QPSK / RB Size 1 Offset 0 

Channel 
Frequency 

( MHz ) 

EIRP 

( dBm ) 

Limit 

( dBm ) 

Over 

Limit 

( dB ) 

SPA 

Reading 

(dBm) 

S.G. 

Power 

( dBm ) 

TX Cable 

loss 

( dB ) 

TX Antenna  

Gain 

(dBi) 

Polarization 

(H/V) 

Lowest 

3700 -48.44 -13 -35.44 -65.72 -55.01 1.67 8.24 H 

5550 -45.76 -13 -32.76 -67.95 -52.83 2.65 9.72 H 

7400 -33.10 -13 -20.10 -62.27 -42.24 2.46 11.60 H 

3700 -47.72 -13 -34.72 -66.31 -54.29 1.67 8.24 V 

5550 -46.32 -13 -33.32 -68.18 -53.39 2.65 9.72 V 

7400 -34.07 -13 -21.07 -62.74 -43.21 2.46 11.60 V 

Middle 

3742 -49.55 -13 -36.55 -67.52 -56.16 1.68 8.29 H 

5617.5 -45.16 -13 -32.16 -67.76 -52.21 2.69 9.75 H 

7494 -34.57 -13 -21.57 -63.75 -43.93 2.43 11.79 H 

3742 -48.80 -13 -35.80 -67.19 -55.41 1.68 8.29 V 

5617.5 -45.08 -13 -32.08 -67.44 -52.13 2.69 9.75 V 

7494 -35.35 -13 -22.35 -64.77 -44.71 2.43 11.79 V 

Highest 

3798 -49.49  -13 -36.49  -67.2 -56.15 1.70  8.36  H 

5700 -45.05  -13 -32.05  -67.62 -52.09 2.74  9.78  H 

7600 -36.85  -13 -23.85  -65.13 -46.31 2.40  11.86  H 

3798 -46.42  -13 -33.42  -65.58 -53.08 1.70  8.36  V 

5700 -45.14  -13 -32.14  -67.55 -52.18 2.74  9.78  V 

7600 -38.75  -13 -25.75  -67.74 -48.21 2.40  11.86  V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 
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LTE Band 25 / 20MHz / QPSK / RB Size 1 Offset 0 

Channel 
Frequency 

( MHz ) 

EIRP 

( dBm ) 

Limit 

( dBm ) 

Over 

Limit 

( dB ) 

SPA 

Reading 

(dBm) 

S.G. 

Power 

( dBm ) 

TX Cable 

loss 

( dB ) 

TX Antenna  

Gain 

(dBi) 

Polarization 

(H/V) 

Lowest 

3700 -49.64 -13 -36.64 -67.56 -56.21 1.67 8.24 H 

5550 -46.00 -13 -33.00 -68.13 -53.07 2.65 9.72 H 

7400 -33.94 -13 -20.94 -63.08 -43.08 2.46 11.60 H 

3700 -48.64 -13 -35.64 -67.07 -55.21 1.67 8.24 V 

5550 -45.84 -13 -32.84 -67.81 -52.91 2.65 9.72 V 

7400 -33.97 -13 -20.97 -62.49 -43.11 2.46 11.60 V 

Middle 

3742 -50.56 -13 -37.56 -68.03 -57.17 1.68 8.29 H 

5610 -46.02 -13 -33.02 -68.27 -53.08 2.69 9.74 H 

7487 -36.67 -13 -23.67 -66.01 -46.01 2.43 11.77 H 

3742 -49.66 -13 -36.66 -67.79 -56.27 1.68 8.29 V 

5610 -44.85 -13 -31.85 -67.42 -51.91 2.69 9.74 V 

7487 -35.69 -13 -22.69 -67.9 -45.03 2.43 11.77 V 

Highest 

3791 -49.66  -13 -36.66  -67.33 -56.31 1.70  8.35  H 

5685 -44.89  -13 -31.89  -67.64 -51.93 2.73  9.77  H 

7580 -39.77  -13 -26.77  -68.88 -49.21 2.40  11.85  H 

3791 -47.64  -13 -34.64  -66.82 -54.29 1.70  8.35  V 

5685 -45.27  -13 -32.27  -67.62 -52.31 2.73  9.77  V 

7580 -39.69  -13 -26.69  -68.4 -49.13 2.40  11.85  V 

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line. 




